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History of this test report

Report No. Version Description Issue Date

FR3D2001J 01 Initial issue of report May 17, 2024

Revise Section 2.2, 3.2.5 and 3.5.6
FR3D2001J 02 This report is an updated version, replacing the report May 27, 2024
issued on May 17, 2024.

Revise Section 2.2
FR3D2001J 03 This report is an updated version, replacing the report May 28, 2024
issued on May 27, 2024.
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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
11 15.203 Antenna Requirement PASS 15.203
3.1 15.207 AC Power-line Conducted Emissions PASS 15.207
3.2 15.503 UWB Bandwidth PASS = 500MHz
Technical requirements for
3.3 15.519(a)(1) PASS 15.519(a)(1)
Hand Held UWB systems
34 15.519(e) Peak Power Measurement PASS <0 dBm/50MHz
UWB Emissions:
15.519(c)
35 15.519(c) Radiated Emissions PASS GPS Emissions:
/15.519(d) 15.519(d)
Digital Emissions:
15.209

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicantimanufacturer who shall
bear all the risks of hon-compliance that may potentially occur if measurement uncertainty is taken into
account.

2. The measurementuncertaintyplease referto each testresultin the section “MeasurementUncertainty”.

Disclaimer:

1. The product specifications of the EUT presented in the test report thatmay affect the test assessments are
declared by the manufacturer who shall take full responsibilityfor the authenticity.
2. The GGH2Xand GC15S are 100% identical in Hardware / Software to each other, and only have different
model names for marketing segmentation. The testsample are all model GGH2X.

Reviewed by: William Chen
Report Producer: Lucy Wu
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FAX': 886-3-327-0855
Report Template No.: BU5-FR15F Version 1.0
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1 General Description
1.1 ProductFeatureof EquipmentUnder Test

Product Feature

General Specs
GSM/WCDMA/LTE/5G NR, Bluetooth, BLE, BLE channel sounding, Thread, Wi-Fi 802.11be, UWB,

NFC, WPC Rx, NTN and GNSS

Antenna Type

UWB:

<Ranging Antenna>: ILA Antenna
<Common AoA Antenna>: Patch Antenna

Antenna information (Open Mode)
<Ranging Antenna>: -2.9
<Common AoA Antenna>: -1.1

6489.6 MHz Peak Gain (dBi)

<Ranging Antenna>: -1.5

7987.2 MHz Peak Gain (dBi) <Common AoA Antennas: -1.1

Antenna information (Close Mode)

<Ranging Antenna>: -3.4

6489.6 MHz Peak Gain (dBi) <Common AoA Antennas: -3.7

<Ranging Antenna>: -3.9

<Common AoA Antenna>: -3.7

Remark: The above EUT's information was declared by manufacturer. Please refer to Disclaimer in
report summary.

7987.2 MHz Peak Gain (dBi)

EUT Information List

S/N Performed Test Item
Equivalent Isotropic Radiated Power
3C181FDKD00006
Radiated Spurious Emission
41251FDKD0005 X Conducted Emission

1.2 Modificationof EUT

No modifications are made to the EUT during all test items.
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1.3 Typeof EUT

Operational Condition
EUT Power Type |AC mains: AC wltage 120 V

Type of EUT

Il | Stand-alone

Combined (EUT where the radio part is fully integrated within another device)
Combined Equipment - Brand Name / Model No.:

O

1 | Plug-in radio (EUT intended for a variety of host systems)
Host System - Brand Name / Model No.:
O | Other:

1.4 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

. 47 CFR FCC Part 15

. ANSI C63.10-2013

. FCC KDB 414788 D01 Radiated Test Site vO1r01

Remark: The TAF code is not including all the FCC KDB listed without accreditation.
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1.5 Testing Location Information

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site Location

: Sporton Site No.
Test Site No.

COO07-HY 03CH20-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Condition Test Site No. Test Engineer Test Environment Test Date
. . 22.3~24.6 °C
Conduction COOQ7-HY Louis Chung 544672 % Apr. 10, 2024
. John Chuang, David 18~20 °C Jan. 10, 2024~
Radiated 03CH20-HY Dai and Howard Huang 65~69 % Mar. 26, 2024

1.6 MeasurementUncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a cowerage factor (k=2)

Test Items Uncertainty Remark

AC Conduction (150kHz ~ 30MHz) 3.44 dB Confidence lewvels of 95%
Radiated Emission (30MHz ~ 1000MHz) 6.4 dB Confidence lewvels of 95%
Radiated Emission (1GHz ~ 6GHz) 4.5 dB Confidence lewvels of 95%
Radiated Emission (6GHz ~ 18GHz) 4.6 dB Confidence lewvels of 95%
Radiated Emission (18GHz ~ 40GHz) 5.4 dB Confidence lewvels of 95%
TEL : 886-3-327-0868 Page Number : 7 0f 86
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2 Test Configuration of EUT
2.1 TestMode

Test Configuration

Config Antenna Channel | Modulation UWB AlEEE (VD) iy
Frame # (bytes)
Mode 1 Ranging Antenna 5 BPRF 0 N/A 125
Mode 2 Ranging Antenna 9 BPRF 0 N/A 125
Mode 3 Common AoA 5 BPRF 0 N/A 125
Mode 4 Common AoA 9 BPRF 0 N/A 125
Mode 5 Ranging Antenna 5 BPRF 1 N/A 125
Mode 6 Ranging Antenna 9 BPRF 1 N/A 125
Mode 7 Common AoA 5 BPRF 1 N/A 125
Mode 8 Common AoA 9 BPRF 1 N/A 125
Mode 9 Ranging Antenna 5 BPRF 3 N/A NA
Mode 10 Ranging Antenna 9 BPRF 3 N/A NA
Mode 11 Common AoA 5 BPRF 3 N/A NA
Mode 12 Common AoA 9 BPRF 3 N/A NA
Mode 13 Ranging Antenna 5 HPRF N/A 13 150
Mode 14 Ranging Antenna 9 HPRF N/A 13 150
Mode 15 Common AoA 5 HPRF N/A 13 150
Mode 16 Common AoA 9 HPRF N/A 13 150
Mode 17 Ranging Antenna 5 HPRF N/A 15 150
Mode 18 Ranging Antenna 9 HPRF N/A 15 150
Mode 19 Common AocA 5 HPRF N/A 15 150
Mode 20 Common AoA 9 HPRF N/A 15 150
Mode 21 Ranging Antenna 5 HPRF N/A 21 N/A
Mode 22 Ranging Antenna 9 HPRF N/A 21 N/A
Mode 23 Common AoA 5 HPRF N/A 21 N/A
Mode 24 Common AoA 9 HPRF N/A 21 N/A
Mode 25 Ranging Antenna 5 HPRF N/A 31 N/A
Mode 26 Ranging Antenna 9 HPRF N/A 31 N/A
Mode 27 Common AoA 5 HPRF N/A 31 N/A
Mode 28 Common AoA 9 HPRF N/A 31 N/A
TEL : 886-3-327-0868 Page Number : 80of 86
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2.2 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item AC power-line conducted emissions
Condition AC power-line conducted measurement for line and neutral
Test Voltage: 120Vac / 60Hz
Operating Mode CTX
1 Adapter Mode
Remark:

1. Please refer to 15.207 which states, “Measurements to demonstrate compliance with the conducted
limits are not required for devices employ Battery for operation and which do not operate from the AC
power lines or contain provisions for operation while connected to the AC power lines”.

2. For Conducted Emission Test Cases, the tests were performed with USB Cable 1.

The Worst Case Mode for Following Conformance Tests

Tests Item UWB Bandwidth, Peak Power Measurement, Radiated Emissions
Test Condition Radiated measurement
Operating Mode CTX
1 Open Mode

Mode 1 configuration was tested and found to be the worst case and measured during the test.
Operating Mode > 1GHz CTX

X Plane Y Plane Z Plane

Orthogonal Planes of EUT

For Ranging Antenna CHO05 \%

For Ranging Antenna CH09 \%
For Common AoA CHO05 \%
For Common AoA CH09 \%

Remark:

1. The measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT (Open and Close) and EUT antenna in three orthogonal axis (X flat, Y:
portrait, Z: landscape) and accessory (Adapter or Earphone or Notebook), and adjusting the
measurement antenna orientation, following C63.10 exploratory test procedures and find as worst
plane, and recorded in this report.

2. For Radiated Test Cases, the tests were performed with USB Cable 1.
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2.3 TestSetup Diagram

Test Setup Diagram - Radiated Test

120Vac/6iHz

Adapter

[]

EUT
(USB Cable)

EUT

Notebook

Test Setup Diagram - AC Power-Line Conducted Emissions Test

120VaciEiHz

Adapter

L]

EUT
(USB Cable)

EUT

2.4 SupportUnit usedin test configuration and system

Item|Equipment Brand Name [Model Name FCC ID Data Cable Power Cord
AC I/P:
) Unshielded,1.2m
1. |Notebook DELL Latitude5310 FCC DoC N/A
DC O/P:
Shielded, 1.8 m
2. |Adapter Chicony G9BR1 N/A N/A N/A
TEL : 886-3-327-0868 Page Number : 10 of 86
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3 Transmitter Test Result

3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit

Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.5-5 56 46
5-30 60 50
Note 1: * Decreases with the logarithm of the frequency.
3.1.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.
3.1.3 Test Procedures
Test Method
m Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.
3.1.4 Test Setup
AC Power-line Conducted Emissions
7'-
af-f
e
h Bonded to Grounplane -
3.1.5 TestResult
Please refer to Appendix A.
TEL : 886-3-327-0868 Page Number 11 of 86
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3.2 UWB bandwidth
3.2.1 UWB bandwidth Limit

UWB bandwidth Limit

UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(fy—f.)/ (fy + f)

3.2.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method

Bl For the UWB bandwidth shall be measured using one of the options below:

B Refer as ANSI C63.10, clause 6.9.2 and clause 10.1 for UWB bandwidth testing.

3.24 Test Setup

UWB Bandwidth - Test Distance: 3m

RX Antenna

e K

1-4m

= A

Metal Full Soldered Ground Plane
o0
Spectrum Analyzer / Receiver
TEL : 886-3-327-0868 Page Number 1 12 of 86
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3.25 Test Result of UWB Bandwidth

S FL Fy UWB Bandwidth Bandwidth limit SN— Pol
(MHz) (MHz) (MHz) (MHz) [H/V]
1 6220 6759 539 2 500 Pass H
2 7694 8259 565 = 500 Pass H
3 6221 6757 536 = 500 Pass \Y,
4 7718 8257 539 = 500 Pass H
5 6220 6758 538 = 500 Pass H
6 7706 8257 551 2 500 Pass H
7 6221 6758 537 2 500 Pass \Y,
8 7719 8257 538 = 500 Pass H
9 6220 6758 538 = 500 Pass H
10 7704 8269 565 = 500 Pass H
11 6222 6757 535 = 500 Pass \Y,
12 7717 8258 541 2 500 Pass H
13 6218 6761 543 2 500 Pass H
14 7716 8258 542 2 500 Pass H
15 6221 6758 537 = 500 Pass \Y,
16 7717 8258 541 = 500 Pass H
17 6220 6758 538 = 500 Pass H
18 7706 8256 550 = 500 Pass H
19 6223 6755 532 2 500 Pass \Y,
20 7720 8256 536 2 500 Pass H
21 6220 6758 538 = 500 Pass H
22 7717 8257 540 = 500 Pass H
23 6220 6758 538 =500 Pass \Y,
24 7718 8257 539 = 500 Pass H
25 6220 6758 538 = 500 Pass H
26 7698 8271 573 2 500 Pass H
27 6222 6755 533 = 500 Pass \Y,
28 7719 8257 538 = 500 Pass H
TEL : 886-3-327-0868 Page Number : 13 of 86
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UWB Bandwidth

Mode 1

Mode 2

3 6757.00 60.92

Data: 3 Data:2
Level (d8uvim) Date: 2024.01-10 Date: 2024.01-10
3 833
2
2
At i W/WMWMWWN%
66.7] - NWMMWW [y 66| i el M
5oou_~“~/fw M\”‘\\«.w, Py —— et
33| 33|
16| 16|
000 G100 6200 6300 G400 600 6600 6700 6800, 6900, 7000 00 7600 7700 7800 7900 6000 100 8200 @00 8a00. 8500
Froauency (Mtz) Froquency (Mtz)
site 03CH20-HY site £03CH20-HY
Condition 3m 9120D_02360_231030 HORIZONTAL Condition :3m 9120D0_02360_231030 HORIZONTAL
RBW:1000000KHz VBW:3000.000KHz SWT:3.000sec + RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector Peak Detector +Peak
Channel chos Channel +Cho9
‘Modulation BPRF Modulation : BPRF
UWB Frame 0 UWB Frame 20
HPRF Set # N/A HPRF Set # :N/A
Payload Length 125 Payload Length 1125
Plane Y Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
Mz dBuv/m Mz dBuV/m dBuv  d8/m  dB  dB deg
1 6220.00 68.51 58.05 34.24 14.17 37.95 --- Peak 1 7694.00 61.44 48.00 36.68 15.69 38.93
2 6255.00 76.54 66.00 34.31 14.19 37.96 --- Peak 2 7752.00 71.25 57.66 36.81 15.76 38.98
3 6759.00 66.94 54.48 35.90 14.74 38.18 - Peak 3 8259.00 61.33 4750 37.20 16.03 39.40
Data: 4 Data: 1
Level (d8uvim) Date: 2024.01-10 Date: 2024.01-10
83 833
! 2
66.7] 66.7] L -
" WM% j MJ T \«WJ\«WL
|
[
S0 o 500 |l N
33| 33|
167] 16|
000 6100 6200 G300 6400 600 6600 6700 G800, 600, 7000 500 7600 7700 7800 7900 000 100 8200 8300 8400
Frequency (Miz) Froauency (Mitz)
Site :03CH20-HY Site :03CH20-HY
Condition 3m 9120>_02360_231030 VERTICAL Condition + 3m 9120>_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Defector Peak Detector +Peak
Channel < chos, Channel +Choo
Modulation BPRF Modulation < BPRF
UWB Frame 10 UWB Frame 0
HPRF Set # N/A HPRF Set # N/A
Payload Length 1125 Payload Length 125
Plane Z Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8. o deg
1 6221.00 61.46 51.00 34.24 14.17 37.95 1 7718.00 64.07 - 50.56 36.74 15.72 38.95
2 6405.00 69.53 58.28 34.91 14.32 37.98 2 8223.00 73.00 - 59.38 37.09 15.90 39.37
846 35.9 14.74 38.18 3 8257.00 64.05 - 50.23 37.20 16.02 39.40

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Report Template No.: BU5-FR15F Version 1.0

Page Number :
Issue Date :
Report Version :

14 of 86
May 28, 2024
03



SPORTON LAB.

FCC RADIOTEST REPORT

Report No

. » FR3D2001J

UWB Bandwidth

Data: 1 Data: 1
Level (@Buvim) Date: 20240110 Date: 2024.01-10
033 03|
2
667 L&wMWW"‘MwN«%f 66| . fonler oot Sir g et ’”’”’/\‘“‘MM
", ey
500 ey 500 g St
333 333
16| 1671
00 G100 6200 G300 6400 600 6600 G700 6800 G900, 7000 00 7e00. 7700 7800 7900 8000 100 9200 8300 9A00. G500
Frequency (Miz) Froauency (Miz)
site +03CH20-HY site +03CH20-HY
Condition +3m 9120D_02360_231030 HORIZONTAL Condition + 3m 9120D_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak Detector +Peak
Channel +Chos Channel +Choo
Modulation < BPRF Modulation < BPRF
UWB Frame i1 UWB Frame 1
HPRF Set # /A HPRF Set # N/A
Payload Length 1125 Payload Length 125
Plane. +¥ Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m B dBuV/m dBw/ dB/m B B cm  deg Wiz dBuV/m @~ dB/m 4B B m  deg
1 622000 68.40 - 57.94 3424 1417 37.95 - 1 7706.00 61.74 48.27 36.71 15.70 38.9  --- - Peak
2 6255.00 76.74 .20 3431 14.19 37.% 2 775200 .72 58,13 36.81 15.76 38.98 Peak
3 6758.00 67.76 55.30 35.90 14.74 38.18 3 es7.00 62.57 8.75 37.20 16.02 39.40 Peak
Data: 1 Data: 1
Level (dBuvim) Date: 2024.01-10 Date: 2024.01-10
83 833
2
v B
6611 - 661 e s
e R o W*W\/»ﬂﬁ
»ﬂ,ﬂ’" nw\,wuj e \"v
! S——
s0q) Pt 500
33| 33|
167] 16|
000 6100 6200 G300 6400 600 6600 6700 G800, 600, 7000 00 7600 7700 7800 7900 000 100 8200 800 8ao0. 8500
Frequency (MHz) Froauency (Mitz)
site +03CH20-HY site +03CH20-HY
Condition 3m 9120>_02360_231030 VERTICAL Condition + 3m 9120>_02360_231030 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec + RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak Detector +Peak
Channel +Cho5 Channel +Ch09
Modulation BPRF Modulation < BPRF
UWB Frame i1 UWB Frame i1
HPRF Set # N/A HPRF Set # N/A
Payload Length 1125 Payload Length 125
Plane Z Open Plane :Z Open
Over Limit Readintenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dbwV dB/m  dB a8 cm  deg Wiz dBuV/m @ dB/m 4B B  deg
1 6221.00 60.86 50.40 34.24 14.17 37.95 1 7719.00 65.34 51.83 36.74 15.72 38.95
2 6405.00 69.07 57.82 34.91 14.32 37.98 2 B30 73.74 60.12 37.09 15.90 39.37
3 67s8.00 59.13 26.67 35.9 14.74 38.18 3 825700 64.46 S0.64 37.20 16.02 39.40
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UWB Bandwidth

Mode 9

Mode 10

Data:2

Level (dBuvim) Date: 2024.01-11

T I S L o ﬂl\
Wi,

a,

TP R—

Data: 1

Date: 2024-01-16

s .

st i eenpnanobe

s s
Site : 03CH20-HY Site :03CH20-HY
Condition +3m 91200_02360_231030 HORIZONTAL Condition +3m 91200_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector + Peak Detector :Peak
Channel : Ch05 Channel + Ch09
Modulation + BPRF Modulation : BPRF
UWB Frame 23 UWB Frame 23
HPRF Set # N/A HPRF Set # N/A
Payload Length N/A Payload Length N/A
Plane. +Y Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuV/m dBuwV  dB/m dB. d8 cm deg.
1 6220.00 68.35 ------ 57.89 34.24 14.17 37.95 — 1 7704.00 62.14 48.47 36.71 15.90 38.94 -— --- Peak
P oo s Sk i e e 2 Tmee e 5% i s s ok
- -
2
66.7] "’“‘W 66.7| WQ hrot
e
M W ﬂ,j\,MM o,
Jm” . v :
-y ‘ - P S—
s ey
Site :03CH20-HY Site :03CH20-HY
Condition 3m 91200_02360_231030 VERTICAL Condition +3m 91200_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector + Peak Detector + Peak
Channel : Cho5 Channel : Cho9
Modulation BPRF Modulation + BPRF
UWB Frame i3 UWB Frame i3
HPRF Set # N/A HPRF Set # N/A
Payload Length N/A Payload Length N/A
Plane. Z Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuwV  dB/m dB. d8 m deg
P oo i ol dem e ws 2 e W i i wis ook
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

UWB Bandwidth

Data:2 Data:1
Level (@BuVim) Date: 2024.01-47 Date: 20240147
833 833
667 'WNMWWMNM\{ 67] MWWWMWW«AMMLJM
s LA
333 33|
167] 167]
000 6100 6200 6300, 6400 0 G600 6700 6800 6900, 7000 500 7600 7700 7600 7900 G000 6100 6200 8300 8400, 8500
Frequency (MHz) Frequency (Wiz)
site +03CH20-HY site +03CH20-HY
Condition 3m 9120D_02360_231030 HORIZONTAL Condition +3m 9120D_02360_231030 HORIZONTAL
:1000000KHz VBW:3000000KHzZ SWT:3.000sec + RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak Detector +Peak
Channel chos Channel cho9
Modulation HPRF Modulation HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # :13 HPRF Set # 213
Payload Length 150 Payload Length 150
Plane 1Y Op Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Llevel Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 m deg
1 62800 61.24 50.68 34.24 14.27 37.95 Peak 1 771600 46.10 36.73 15.91 38.95
2 6499.00 69.41 57.54 35.32 14.55 38.00 Peak 2 7987.00 55.29 37.35 16.22 39.18
3 676100 61.24 48.62 35.90 14.90 38.18 Peak 3 858,00 47.27 37.20 16.37 39.40
Data: 1 Data: 1
Level (@Buvim) Date: 2024.01-47 Date: 2024.01-47
833 833
2 2
66.7] ot 66.7]
" W M ad,
ot gy TM“ \J
EXS T 000 i SES—
333 33|
167] 167]
000 6100 6200 6300 600 G500 6600 G700, 6800 6900 7000 500 7600 7700 7600 7900 G000 6100 G200 8300 8400, 8500
Frequency (MHz) Frequency (Wiz)
Site :03CH20-HY Site :03CH20-HY
Condition 3m 9120D_02360_231030 VERTICAL Condition +3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak Detector +Peak
Channel +Cho5 Channel 1 Cho9
Modulation HPRF Modulation < HPRF
UWB Frame IN/A UWB Frame N/A
HPRF Set # 13 HPRF Set # 213
Payload Length 1150 Payload Length 1150
Plane Z Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 o deg
1 6221.00 60.87 5031 34.24 14.27 37.95 1 770 47.25 36.73 15.92 38.95
2 6415.00 69.64 58.24 34.93 14.45 37.98 2 7987.00 56.23 37.35 16.22 39.18
3 6758.00 60.35 47.73 35.9 14.9 38.18 3 s2s8.00 47.10 37.20 16.37 39.40
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

UWB Bandwidth

Mode 17

Mode 18

Data:1
Level (dBuVim)

Date: 2024-01-17

)

QT e

Data: 1

Date: 2024-01-17

PY T

1 \’f wWW\\ﬂMjAMAIWWM
"

—
) 3 ‘
101 101
M- W Y e . SR 7 8
Treaveney ) Treaveney )
Site :03CH20-HY Site :03CH20-HY
Condition 3m 9120D_02360_231030 HORIZONTAL Condition :3m 9120D_02360_231030 HORIZONTAL
/:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector :Peak Detector : Peak
Channel Cho5 Channel Cho9
Modulation HPRF Modulation HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 115 HPRF Set # :15
Payload Length 150 Payload Length 150
Plane. 1Y Op Plane. +Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
freq Level Linit Line Level Factor Lose Foctor Remark freq Level Limte Line Level Factor Loss Factor enark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB m deg MHz dBuV/m dB dBuV/m dBuW  dB/m dB d8 o deg
R 71 2 w2 7.9 esk 1 00 5198 371 15.91 3.9
2 6490.00 75.80 63.93 35.32 14.55 38.00 Peak 2 7987.00 61.11 37.35 16.22 39.18
3 o0 o748 St 3590 1490 308 peak 3 e ST 7 167 9w
. -
v aBuvm) o 20240147 o 20240147
) 59
;
? L.
o i JV,MW MMMM

500)

6611 W‘V

“‘VAMM«WJM

B

000 6100 6200.

Site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level

Mz dBuV/m

1 6223.00 64.51
2 6428.00 74.15
3 6755.00 64.17

6300, 6400 6500, 6600. 6700,
Frequency (MHz)
:03CH20-HY

3m 9120D_02360_231030 VERTICAL

6800, 6900, 7000

+ RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec

+Peak

1 Cho5

HPRF

IN/A

15

:150

Z Open

Over Limit ReadAntenna Cable Preamp
Limit Line Level Factor Loss Factor

dB dBuV/m dBuV de/m  dB  dB
53.94 34.25 14.27 37.95

62.71 34.96 14.47 37.99
51.56 35.99 14.89 38.18

AfPos T/Pos

00y

WMM

167]
500 7600 7700 7600 7900 G000 6100 G200 8300 6400, 8500
Frequency (Wiz)
Site :03CH20-HY
Condition +3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak
Channel : Ch09
Modulation < HPRF
UWB Frame IN/A
HPRF Set # :15
Payload Length 1150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 m deg
1 7720.00 53.72 36.74 15.92 38.95
2 7987.00 62.41 37.35 16.22 39.18
3 s256.00 5266 37.20 16.37 39.39
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

UWB Bandwidth

Mode 21

Mode 22

Data:2
Level (dBuVim)

Date: 2024-01-17

i

6611 i ¢w~wwwﬁwwm

2

Mi]

000 6100. 6200,

€300 6400 6500, 6600.  6700.  6800.  6900. 7000

Date: 2024-01-17

B R

500 7600 7700,

7800 7900 8000. 8100,  8200. 8300  8400. 8500

Frequency (MHz) ‘hequenv:y (MHz)
Site :03CH20-HY Site :03CH20-HY
Condition 3m 9120D_02360_231030 HORIZONTAL Condition :3m 9120D_02360_231030 HORIZONTAL
/:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector :Peak Detector : Peak
Channel Cho5 Channel Cho9
Modulation HPRF Modulation HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 121 HPRF Set # 121
Payload Length 0 Payload Length 0
Plane. v o Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor enark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB m deg MHz dBuV/m dB dBuV/m dBuW  dB/m dB d8 o deg
1 ea000 683 57.87 3020 10.27 37.95 Peak 1 7700 9,58 36.73 15.92 3.9
2 6255.00 76.72 66.07 34.31 14.30 37.96 Peak 2 8223.00 58.14 37.09 16.32 39.37
5 emsn 607 ssias 35,90 1490 .18 pek 5 msree s135 3720 1637 .40
o Daecs
Lovel 4Buvm) bae: 20240147 vae: 20240147
0 03
)
2
6671 _— 667, -
m‘ W %%m LﬂW g J
S|
LY o e e 00
59 39
167 167
GO ei0 620G oa0n, 6500600 100 a0 w00 7000 o 7adn T 7o, 70068005, 9100 &0 &0 wAdo 9500
recuency Treauency )
Site :03CH20-HY Site :03CH20-HY
Condition 3m 9120D_02360_231030 VERTICAL Condition :3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector : Peak Detector : Peak
Channel : Ch05 Channel : Ch09
Modulation HPRF Modulation : HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 21 HPRF Set # :21
Payload Length 0 Payload Length 0
Plane Z Open Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor  Loss Facton Remark Freq Level Linit Line Level Factor  Loss Facton Remark
T Wiz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg T Mz dBuW/m  dB dBuV/m dBw dB/m  d8  d8  cm  deg

1 6220.00 60.26
2 6427.00 69.73
3 6758.00 60.42

34.24 1427 37.95
34.95 14.47 37.99
35.90 14.90 38.18

1 7718.60 64.84 -
2 8.0 74.41
3 8257.00 65.32 -

51.13 36.74 15.92 38.95
60.38 37.09 16.31 39.37
51.15 37.20 16.37 39.40
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SPORTON LAB.
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UWB Bandwidth

Data:2 Data:1
Level (@BuVim) Date: 2024.01-18 Date: 2024.01-18
833 833
2
AT et Lot i
667 ppe et e WM&JM 66| 4 Pl
", "
500 .»/’/ g 500 B
333 33|
167] 167]
000 6100 6200 6300 600 G500 6600 G700 6800 6900. 7000 500 7600 7700 7600 7900 G000 6100 6200 8300 8400, 8500
Frequency (MHz) Froquency (MHz)
site +03CH20-HY site +03CH20-HY
Condition 3m 9120D_02360_231030 HORIZONTAL Condition +3m 9120D_02360_231030 HORIZONTAL
:1000000KHz VBW:3000000KHzZ SWT:3.000sec + RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak Detector +Peak
Channel chos Channel cho9
Modulation HPRF Modulation HPRF
UWB Frame N/A UWB Frame IN/A
HPRF Set # 131 HPRF Set # 131
Payload Length 0 Payload Length 10
Plane 1Y Op Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Llevel Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 m deg
1 620.00 68.31 57.75 34.24 14.27 37.95 Peak 1 7698.00 5120 36.69 15.99 38.93
2 6254.00 76.92 66.27 34.31 14.30 37.96 Peak 2 7878.00 60.47 37.10 16.09 39.09
3 6758.00 67.75 55.13 35.90 14.90 38.18 Peak 3 se0 S0.75 37.20 16.39 39.41
Data: 1 Data: 1
Level (@Buvim) Date: 2024.01-47 Date: 2024.01-47
833 833
il 2
o
o W\W W P, A‘MW ) o671 MMM%“\W
L.
509) o, 500}t S——
333 33|
167] 167]
000 6100 6200 6300 6400 G500 6600 G700, 6800 6900 7000 500 7600 7700 7600 7900 G000 6100  G200. 8300 8400, 8500
Frequency (MHz) Frequency (Wiz)
Site :03CH20-HY Site :03CH20-HY
Condition 3m 9120D_02360_231030 VERTICAL Condition +3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec : RBW:1000.000KHz VBW:3000.000KHz SWT:3.000sec
Detector +Peak Detector +Peak
Channel +Cho5 Channel +Cho9
Modulation HPRF Modulation < HPRF
UWB Frame IN/A UWB Frame IN/A
HPRF Set # 31 HPRF Set # 131
Payload Length 10 Payload Length 0
Plane Z Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 m deg
1 62200 64.36 53.80 34.24 14.27 37.95 1 7719.00 5164 36.74 15.92 38.95
2 6424.00 74.21 62.79 34.95 14.46 37.99 2 8222.00 60.18 37.89 16.31 39.37
3 6755.00 64.24 5163 35.90 14.89 38.18 3 ss7.00 5109 37.20 16.37 39.40
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samanas. FCC RADIO TEST REPORT Report No. : FR3D2001J

3.3 Technicalrequirements for hand held UWB systems

3.3.1 Technical Requirements for transmission Limit

FCC 15.519(a) (1) A UWB device operating under the provisions of this section shall transmit only when it is
sending information to an associated receiver. The UWB intentional radiator shall cease transmission within
10 seconds unless it receives an acknowledgement from the associated receiver that its transmission is being
received. An acknowledgment of reception must continue to be received by the UWB intentional radiator at
least every 10 seconds or the UWB device must cease transmitting.

3.3.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedure

Follow the test step as below:

Turn on both EUT and companion receiver.

Set the EUT to TX mode, and EUT starts polling.

Set the companion receiver to associate EUT and EUT starts to transmit.
Disable the RX function of the companion receiver to disassociate the EUT.
Check if EUT stop transmitting once step 4 is made.

arwbhpE

3.34 Test Setup

— Y

Spectrum Analyzer

EUT
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3.3.5 Test Result

Plot 1

Spectrum Analyzer 1
pt SA

Q Marker
KEYSIGHT [Input RF Input Z: 50 Q #Atten: 0 dB PNO: Fast #Avg Type: Power (RMSE 4 Select Marker
RL Coupling: DC Corr CCorr Gate: Off Avg|Hold: 171 M

>~ Align: Off Freq Ref: Int (S) IF Gain; High Trig: Free Run Marker 3
Sig Track: Off APNNNN

Marker Time
1 Spectrum Mkr3 23.19s 23.1909 s
Scale/Div 10 dB Ref Level 86.99 dBpV 38.37 dBuV Peak
Marker Mode

Search

Normal Pk Search

Config
Delta (A)

Properties
Fixed

Marker
Off Function

Delta Marker
Center 8.000000000 GHz #Video BW 8.0 MHz* Span 0 Hz| (Reset Delta)
Res BW § MHz

Sweep 40.0 5 (4000 pts)| niarker Table Counter
5 Marker Table v On
Off

Mode Trace Scale X Y Function Function Width Function Value Marker Settings
N 1 t 4796 s 40.52 dBpV < Diagram
N 1 t 6.407 s/ 43.38 dBpV

N 1 t 23.19 s 38.37 dBuV All Markers Off

Couple Markers

Marker—

M ?

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: Disable the TX function of EUT. EUT stops transmitting and polling.
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Plot 2

PNO: Fast
Gate: Off

IF Gain: High
Sig Track: Off

Input Z: 50 Q #Atten: 0 dB
Corr CCorr

Freq Ref: Int (S)

KEYSIGHT [nput RE
RL Coupling: DC

Align: Off
1 Spectrum

Scale/Div 10 dB Ref Level 86.99 dBpV

Xz “IAZ

Center 8.000000000 GHz #Video BW 8.0 MHz*

Res BW 8 MHz

5 Marker Table v
Mode Trace Scale X Y Function

A2 il t(B) 200.0 ms/(A) -1.408 dB

F 1 t 11.19ms  53.97 dBpV

Mar 21, 2024
2:32:44 PM

SO ~l?

Marker

Lo

Select Marker
Marker 1

- [Marker A Time
199.982 ms

AMkr1 200.0 ms
Marker Mode

#Avg Type: Power (RMS 234
Avg[Hold: 171
Trig: Free Run

-1 41 dB Peak

Search

Normal Pk Search

Config
Delta (A)

Properties
Fixed

Marker
off Function

Marker—
Delta Marker

(Reset Delta)
Marker Table

Span 0 Hz

Sweep 500 ms (4000 pts) Counter

Oon
off
( Marker Settings
Diagram
All Markers Off

Couple Markers

Function Width Function Value

and stops transmitting, but continues polling.

M1 to M2: Set the EUT to TX mode, and EUT starts polling.
M2 to M3: Set the companion receiver to associate EUT and EUT starts to transmit.
M3: RX function of the companion receiver is disabled. EUT disassociates the companion receiver

Plot 3

Plot 4

Ref Level 86,93 dByV

i

£ o

Seiect Marker

Ref Level 86.99 dByV

102 ]
i e

@Video BW B.0 MHz*

Plot 3 is zoom in plot of M2 to M3 (transmission)
Plot 4 is zoom in plot after M3 (polling only)
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FR3D2001J

3.4 Peak Power Measurement

3.4.1 Peak Power Measurement Limit

Peak Power Measurement Limit

Peirp = 0 dBmM/50MHz

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.4.3 TestProcedures

Test Method

I Peak Power Measurement

B Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

B Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m.

B Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power.

B Frequency of max peak power is pre-located:

is found the setting of spectrum analyzer is set as below:
Central frequency: Worst frequency point
Span: Zero span
RBW: 50MHz
VBW: 80MHz
Detector: Peak detector
Trace: Max hold

The span bandwidth is continuously reduced to find the worst frequency. Once the worst frequency

3.44 Test Setup

Peak Power Measurement

RX Antenna

T KN
1~4m
= 4
Metal Full Soldered Ground Plane
Spectrum Analyzer / Receiver
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3.45 Test Result of Peak Power Measurement

Peak Measurement Result

Test Mode | Freq. (MHz) ( dE;:i\?/lr?l) ET&ES%M)HZ LFrE:fEc(jméHr;) Margin (dB) | Result [::/(U]
1 6239 95.12 -0.11 0 -0.11 Pass H
2 7984 93.43 -1.80 0 -1.80 Pass H
3 6481 92.50 -2.73 0 -2.73 Pass \
4 7986 93.54 -1.69 0 -1.69 Pass H
5 6239 95.19 -0.04 0 -0.04 Pass H
6 7987 92.74 -2.49 0 -2.49 Pass H
7 6486 92.22 -3.01 0 -3.01 Pass \Y
8 7983 93.30 -1.93 0 -1.93 Pass H
9 6239 95.02 -0.21 0 -0.21 Pass H
10 8239 90.95 -4.28 0 -4.28 Pass H
11 6239 87.45 -7.78 0 -7.78 Pass \%
12 8241 92.49 -2.74 0 -2.74 Pass H
13 6240 95.12 -0.11 0 -0.11 Pass H
14 8238 91.22 -4.01 0 -4.01 Pass H
15 6486 92.53 -2.70 0 -2.70 Pass \%
16 8238 91.81 -3.42 0 -3.42 Pass H
17 6240 94.76 -0.47 0 -0.47 Pass H
18 8239 91.21 -4.02 0 -4.02 Pass H
19 6282 87.94 -7.29 0 -7.29 Pass \Y
20 8237 91.75 -3.48 0 -3.48 Pass H
21 6241 94.91 -0.32 0 -0.32 Pass H
22 7738 90.86 -4.37 0 -4.37 Pass H
23 6237 87.51 -7.72 0 -7.72 Pass \%
24 8236 92.53 -2.70 0 -2.70 Pass H
25 6239 95.11 -0.12 0 -0.12 Pass H
26 7737 91.02 -4.21 0 -4.21 Pass H
27 6428 87.79 -7.44 0 -7.44 Pass \%
28 8238 92.50 -2.73 0 -2.73 Pass H

Note 1: EIRP [dBm] = E-Field [dBuV/m] - 95.23;

Note 2: Measurement worst emissions of receive antenna polarization.
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Pre-located worst frequency Plots

Mode 1

Mode 2

Data:4
Level (4BuVim) Date: 2024.01-10
1 PEAK_POWER
892
713
535
35.7]
174
€300 6400 6500, 6600.  6700.  6800.  6900. 7000

000 6100. 6200,

Frequency (Whz)
site +03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector Peak
Channel cho5
Modulation : BPRF
UWB Frame 0
HPRF Set # N/A
Payload Length 125
Plane :Y open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark:
T Wiz dBu/m  dB dBuV/m dBw dB/m  dB  d8  cm  deg

1 6239.00 95.12

-0.11 95.23 84.61 34.28 14.18 37.95 ---  --- Peak

Data:2

Date: 2024-01-10

PEAK_POWER

500 7600 7700,

site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level

Wz dBuV/m

1 7984.00 93.43

o
Limit Line Level Factor Loss Factor emark

-1.80 95.23 79.19 37.34 16.08 39.18  ---  --- Peak

7800 7900 8000. 8100,  8200.  8300.  8400. 8500
Frequency (MHz)

:03CH20-HY

: PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL

+ RBW:50000.000KHz VBW:80000.000KHZ SWT:1.000sec

+Peak

:Cho9

BPRF

0

IN/A

125

:Z Open

ver Limit ReadAntenna Cable Preamp A/Pos T/Pos

46 dBuV/m dBW dB/m  dB  d8  cm  deg

Mode 3

Mode 4

Data:2
Level (dBuVim)

Date: 2024-01-10

e powe
s TN

S I
s

w1

s

000 6100 6200 6300, 6400 6500 6600 6700  6800.  6900. 7000
Frequency (iz)
Site :03CH20-HY
Condition PEAK_POWER 3m 9120D0_02360_231030 VERTICAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector +Peak
Channel 1Cho5
Modulation BPRF
UWB Frame 10
HPRF Set # N/A
Payload Length 1125
Plane Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

Mz dBuV/m

1 6481.00 92.50

dB dBuV/m dBuV dB/m  dB  dB  cm deg

-2.73 95.23 80.85 35.25 14.40 38.00  ---  --- Peak

Data: 1

Date: 2024-01-10

PEAK_POWER

[LE R —

L

Site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level

Mz dBuV/m

1 7986.00 93.54

500 7600 7700,

7800, 7900. 00 8100 8200 8300  8400. 8500
Froquency (MHz)

:03CH20-HY

: PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL

+ RBW:50000.000KHz VBW:80000.000KHzZ SWT:1.000sec

+Peak

:Cho9

BPRF

0

IN/A

125

:Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Limit Line Level Factor Loss Factor Remark

d8 dBuV/m  dBUV dB/m  dB8  d8  cm deg

-1.69 95.23 79.30 37.34 16.08 39.18  ---  --- Peak
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

Pre-located worst frequency Plots

Mode 5

Mode 6

Data:1
Level (dBuVim)

Date: 2024-01-10

1 PEAK_POWER

T

Sttt

000 6100.

Site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane.

5200 6300, 6400 6500 6600 6700 6800  6900. 7000
Frequency (MHz)

+03CH20-HY

: PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

+Peak
+Cho5
+BPRF
B

IN/A
1125

+¥ open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Llevel Limit Line Level Factor Loss Factor Remark

WHz dBuV/m  dB dBuV/m dBuwV dB/m  dB  dB  cm  deg

1 6239.00 95.19

.04 95.23 84.68 34.28 14.18 37.95  ---  --- Peak

Data: 1

Date: 2024-01-10
PEAK_POWER

892] A e .

T3t N,

535

35.7]

174

500 7600 7700 7800. 7900, 00 &100. 8200 8300 8400 8500
Frequency (Hz)
site +03CH20-HY
Condition :PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector +Peak
Channel +Cho9
Modulation +BPRF
UWB Frame B
HPRF Set # IN/A
Payload Length 1125
Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

WHz dBuV/m  dB dBuV/m dBWw dB/m  dB  d8  cm  deg

1 7987.69 92.74 -2.49 95.23 78.49 37.35 16.08 39.18  ---  --- Peak

Mode 7

Mode 8

Data:1
Level (dBuVim)

Date: 2024-01-10

PEAK_POWER

S S S
/ ~

000 6100.

Site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq

Wz df

1 6486.00

6200 6300. 6400, 500 6600. 6700 6800  6900. 7000
Frequency (MHz)
:03CH20-HY
PEAK_POWER 3m 9120D_02360_231030 VERTICAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

:Peak

1 ChO5
BPRF
B
N/A
1125
Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
level Limit Line Level Factor Loss Factor Remark

BuV/m  dB dBuV/m dBW dB/m  dB  dB  cm deg

92.22 -3.01 95.23 80.52 35.29 14.41 38.00 ---  --- Peak

Data: 1
Date: 2024.01-10
PEAK_POWER
03 IS S N ==
73 W
535
357
173
500 7600 7700 7800 7900 8000 8100 8200 8300,  8400. 8500
Frequency (WHz)
Site :03CH20-HY
Condition : PEAK_POWER 3m 91200_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector :Peak
Channel : Ch09
Modulation +BPRF
UWB Frame i1
HPRF Set # N/A
Payload Length 1125
Plane Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 m deg
1 7983.00 93.30 -1.93 95.23 79.e7 37.33 16.08 39.18  ---  --- Peak
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

Pre-located worst frequency Plots

Mode 9

Mode 10

oaca
- owe 020011
, o
89.2| fv .
7 S \
I R
.y
w1
w
o000 0000500070000 o0 Tto
oo
Site :03CH20-HY
Condition : PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak
Channel : ChO5
Modulation : BPRF
UWB Frame i3
HPRF Set # N/A
Payload Length N/A
Plane +¥ open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limis Line Loved Feceon Lons Focror Remark

WHz dBuV/m  dB dBuV/m dBuwV dB/m  dB  dB  cm  deg

.21 95.23 84.51 34.28 14.18 37.95  ---  --- Peak

1 6239.00 95.02 -

Data 1
Date: 20240116
peAK poweR
2 f/\’\\/\./’\/‘-\/‘\//\/r\
J |N
/ S

FOT AoT

500 7600 7700  7800. 7900, 8000, 6100, 8200, 8300, 8400, 8500

Frequency (Hz)
site +03CH20-HY
Condition :PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector +Peak
Channel +Cho9
Modulation +BPRF
UWB Frame i3
HPRF Set # iN/A
Payload Length IN/A
Plane. :Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark

WHz dBuV/m  dB dBuV/m dBWw dB/m  dB  d8  cm  deg

1 8239.69 90.95 -4.28 95.23 76.83 37.16 16.34 39.38  --- - Peak

Mode 11

Mode 12

Datec1
Level @Buvim) Date: 2024.01.47
pEAK_POWER
89.2| 1
M
/ \M\,M/'V‘\\
7‘3~m_~m,.u - -
sas
3571
1
00 100 G20 6300 G0 6500 Geon 6700 600 6300 7000
Frequency (WHz)
Site :03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Detector +Peak
Channel 1 ChO5
Modulation BPRF
UWB Frame i3
HPRF Set # N/A
Payload Length IN/A
Plane Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark

Mz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm deg

1 6239.00 87.45 -7.78 95.23 76.83 34.28 14.29 37.95 ---  --- Peak

-~
p—
o —
89.2| -
ae Mfm,“rf“\\
o — b
o
wd
oo 0000007000000 oo
oy o
Site :03CH20-HY
Condition : PEAK_POWER 3m 91200_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak
Channel : Ch05
Modulation : HPRF
UWB Frame N/A
HPRF Set # :15
Payload Length :150
Plane :Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Frea Lovel Lomie Lo Lo Forner ot freee Remar

Mz dBuV/m ~ dB dBuV/m dBW dB/m  dB  d8  cm deg

1 6240.00 94.76 -0.47 95.23 84.14 3428 14.29 37.95 ---  --- Peak
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SPORTON LAB. F C C R

ADIOTEST REPORT

Report No

. » FR3D2001J

Pre-located worst frequency Plots

Mode 13

Mode 14

Data:3 Data:1
Level (@BuVim) Date: 2024.01-47 Date: 20240147
PEAK_POWER PEAK_POWER
7
892 e 802
i [ R ) N
na SV 713t SR
535 535
3571 35171
175 174
000 6100 6200 6300 600 G500 6600 6700 6800 6900 7000 500 7600 7700 7600 7900 G000 6100 G200 8300 8400, 8500
Frequency (MHz) Frequency (Wiz)
site +03CH20-HY site +03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL Condition + PEAK_POWER 3m 91200_02360_231030 HORIZONTAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec + RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector Peak Detector +Peak
Channel chos Channel cho9
Modulation : HPRF Modulation HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # :13 HPRF Set # 213
Payload Length 150 Payload Length 150
Plane :Y open Plane Z oper
er Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Llevel Factor Loss Factor Remark Freq Llevel Limit Line Level Factor Loss Factor emark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB d8 m deg MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 m deg
1 6240.00 95.12 -0.11 95.23 B4.50 34.28 14.29 37.95  ---  --- Peak 1 8238.00 9122 -4.01 95.23 77.11 37.15 16.34 39.38  ---  --- Peak
Data: 1 Data: 1
Level (@BuVim) Date: 2024.01-10 Date: 2024.01-47
PEAK_POWER PEAK_POWER
T
82 e

892 /J\/ﬂ\‘*«w\ﬂ,v\

000 6100 6200 6300, 6400, 500 6600  6700.  6800.  6900. 70
Frequency (MHz)
Site :03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Detector +Peak
Channel 1Cho5
Modulation BPRF
UWB Frame B

HPRF Set # N/A
Payload Length 1125
Plane Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Llevel Limit Line Level Factor Loss Factor Remark

Mz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm deg

1 6486.00 92.22 -3.01 95.23 80.52 35.29 14.41 38.00 ---  --- Peak

R

500 7600 7700,

Frequency (Wiz)
Site :03CH20-HY
Condition : PEAK_POWER 3m 91200_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak
Channe! :Ch09
Modulation < HPRF
UWB Frame IN/A
HPRF Set # 113
Payload Length 1150
Plane :Z open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8 m deg
1 8238.00 9181 -3.42 95.23 77.70 37.15 16.34 39.38  ---  --- Peak

7800 7900 8000, 8100,  8200.  8300.  8400. 8500
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SPORTON LAB. F C C R A

DIOTEST REPORT

Report No. : FR3D2001J

Pre-located worst frequency Plots

Mode 17

Mode 18

Data:1
Level (4BuVim)

Date: 2024-01-17

PEAK_POWER

Date1
Date: 20240117
peAK_POWER
T
502 o
Nl 7 \\
“
s S
525
3571
13
Tan  7e00_ B0 si00  m00  $300 B400 800

500 7600 7700,

1 6282.00 8

7.94 -7.29 95.23 77.22 34.36 14.32 37.96  ---  --- Peak

S0 Ten 7700 780 7800 8006 $i00 8200 8300 400 8500 :
Frequency (Wiz) Frequency (Wia)
Site :03CH20-HY Site :03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL Condition :PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec : RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector Peak Detector : Peak
Channel Cho9 Channel Cho9
Modulation : BPRF Modulation HPRF
UWB Frame 3 UWB Frame N/A
HPRF Set # :N/A HPRF Set # :15
Payload Length N/A Payload Length :150
Plane. :Z open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB m deg MHz dBuV/m dB dBuV/m dBuW  dB/m dB d8 o deg
1 82100 92.49 2.7 95.23 78.37 37.16 1634 39.38 - oo Peak 1 8239.00 9121 -4.62 95.23 77.09 37.16 16.3¢ 39.38 - - Peak
Datec1 Date1
Level @Buvim) Date: 2024.01.47 vate: 20240117
pEAK_POWER peAK_POWER
89.2| 1 89.2|
= AL A Nt T
e TN
. . ) B —
sas sas
3571 3571
1 13
00 100 G20 6300 G0 6500 Geon 6700 600 6300 7000 S0 7e00. 7700 7900, 700 000 G0 8200 w0 BA00. 8500
Frequency (WHz) Froquency (Miz)
Site :03CH20-HY Site :03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 VERTICAL Condition :PEAK_POWER 3m 9120D0_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec : RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak Detector :Peak
Channel : ChO5 Channel : Ch09
Modulation HPRF Modulation : HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 15 HPRF Set # :15
Payload Length :150 Payload Length :150
Plane. Z Open Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Limit Line Level Factor Loss Facton Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB m deg MHz dBuV/m dB dBuV/m  dBuW  dB/m dB d8. o deg
1 8237.00 9175 348 95.23 77.64 .15 16.3¢ 39.38 - - Peak
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No.

: FR3D2001J

Pre-located worst frequency Plots

Mode 21

Mode 22

Data:3
Level (4BuVim) Date: 2024.01-18

Frequency (MHz)

Site :03CH20-HY

Condition PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Detector Peak
Channel €ho5
Modulation : HPRF
UWB Frame N/A
HPRF Set # 221
Payload Length 0

Plane Y Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Llevel Limit Line Level Factor Loss Factor Remark

WHz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm  deg

1 6241.00 94.91 -0.32 95.23 84.29 34.28 14.29 37.95  ---  --- Peak

000 6100 6200 6300 6400, 6500.  6600.  6700.  6800.  6900. 7000

Data: 1

Date: 2024-01-17

PEAK_POWER

ﬂf”\

500 7600 7700 7600 7900 8000 6100 8200 8300, 8400, 8500
Frequency (Wiz)
site +03CH20-HY
Condition + PEAK_POWER 3m 91200_02360_231030 HORIZONTAL
+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector +Peak
Channel 1Cho9
Modulation +HPRF
UWB Frame IN/A
HPRF Set # s21
Payload Length 10
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor emark
Wiz dBW/m  dB dBuV/m dBW dB/m  dB  d8  cm  deg
1 7738.00 90.86 -4.37 95.23 77.11 36.78 15.93 38.96  ---  --- Peak

Mode 23

Mode 24

Data:1
Level (dBuVim) Date: 2024.01-47
PEAK_POWER
892/ 1
/ WV‘W—\/MW//"’\_‘
LS Fwwenmer )
535
35.1]
174
000 6100 6200  6300. 6400, 6500, 6600.  6700.  6800.  6900. 70
Frequency (MHz)
Site :03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 VERTICAL

+ RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec

Detector +Peak

Channel +Cho5

Modulation HPRF
UWB Frame iN/A

HPRF Set # 21

Payload Length 0
Plane Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Freq Llevel Limit Line Level Factor Loss Factor Remark

Data: 1

Date: 2024-01-17

PEAK_POWER

92 M/V\WWNWJ” \\
- RV

Mz dBuV/m

1 6237.00 87.51

dB dBuV/m dBuV dB/m  dB  dB  cm deg

7.72 95.23 76.91 34.27 14.28 37.95 ---  --- Peak

00 7600 7700 7800 7900 000 100 8200 @00 8Aon. 8500
Froauency (Mitz)
Site :03CH20-HY
Condition : PEAK_POWER 3m 91200_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak
Channe! :Ch09
Modulation : HPRF
UWB Frame N/A
HPRF Set # :21
Payload Length :0
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB. d8. m deg
1 B236.00 92.53 -2.70 95.23 78.43 37.14 16.34 3938  ---  --- Peak
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

Pre-located worst frequency Plots

Mode 25

Mode 26

s ot
vt gty o auaeo1 18 [
. - o
— ;
wd -
\ﬂ%w\ﬂw,\,\n/ /\/\/\N\/\»\\m
el Y . . ]
o o
w ]
w -
L . I e
ey o e
Site :03CH20-HY Site :03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL Condition : PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec : RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector Peak Detector : Peak
Channel Cho5 Channel Cho9
Modulation : HPRF Modulation HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 131 HPRF Set # 131
Payload Length 0 Payload Length 0
Plane. 1Y Open Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Fraq Level Lime Lot Lovey Facer Loss receon Renarc Freq Level Limie Lme Lovey Focver Loss roceer _—
MHz dBuV/m dB dBuV/m  dBuV  dB/m dB dB m deg MHz dBuV/m dB dBuV/m dBuW  dB/m dB d8 o deg
L emes sl oz %503 803 428 1629 .55 o - pesk L e e e sy T 77 1593 3895 o oo pesk
- ot
Lot vy p— p—
- .
89.2| 1 89.2|
T T—
/\/\N N, P \\
" M st N
o o
= ]
w -
I WS o0 T soo0 e on i 0
o g ey
Site :03CH20-HY Site :03CH20-HY
Condition PEAK_POWER 3m 9120D_02360_231030 VERTICAL Condition : PEAK_POWER 3m 9120D_02360_231030 HORIZONTAL
: RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec : RBW:50000.000KHz VBW:80000.000KHz SWT:1.000sec
Detector : Peak Detector : Peak
Channel : ChO5 Channel : Ch09
Modulation HPRF Modulation : HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 31 HPRF Set # 131
Payload Length ‘0 Payload Length ‘0
Plane Z Open Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Frea Level Lt Lt Lot Chote freem Renark Frea Level Lmne e eeetrae Cheie e emark
MHz dBuV/m dB dBuV/m  dBuW  dB/m dB d8 m deg

Mz dBuV/m  dB dBuV/m dBuV dB/m  dB  dB  cm deg

1 6428.00 87.79 -7.44 95.23 76.35 34.96 14.47 37.99  ---  --- Peak

1 8238.00 92.50

-2.73 95.23 78.39 37.15 16.34 39.38 -~  --- Peak
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samanas. FCC RADIO TEST REPORT Report No. : FR3D2001J

3.5

Radiated Emissions

3.5.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz) | Field Strength (uV/m) [Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5 - 13.8 300
0.490~1.705 24000/F(kHz) 33.8 -23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3
216~960 200 46 3

Abowve 960 500 54 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance

other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance

closer than the EUT limit distance; however, an attempt should be made to awid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of
the EUT.

Radiated Emissions above 960MHz Limit

Frequency Range (MHz) EIRP (dBm), RBW = 1MHz
960-1610 -75.3
1610-1990 -63.3
1990-3100 -61.3

3100-10600 -41.3
Above 10600 -61.3

Note: Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

Radiated Emissions in GPS Bands Limit

Frequency Range (MHz) EIRP (dBm), RBW 2 1kHz
1164-1240 -85.3
1559-1610 -85.3

Note E (dBuvm) = EIRP (dBm) + 95.23, example, E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m
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3.5.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.

3.5.3 TestProcedures

Test Method for Radiated Emissions above 960MHz

I Radiated Emissions above 960MHz

B Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

B Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

B Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.

B Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MHz).

B Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBWz2=1kHz).

Il For radiated measurement.

B Refer as ANSI C63.10, clause 10.3.8 following eirp can be used radiated test configuration.

B Refer as ANSI C63.10, clause 10.3.9 following eirp can be directly determined using the field
strength.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

I Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements) for above 30MHz-960MHz; 40dB/decade for frequency below 30MHz.

B For the transmitter unwanted emissions shall be measured using following options below:

B Refer as ANSI C63.10, clause 4.1.4 Detector functions and selection of bandwidth

OO Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

B Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

Il For radiated measurement.

I Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

I Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

B Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

B [If the noise floor can’'t meet the limit, the test distance will be shorten and described in the report.

Bl Any unwanted emissions level shall not exceed the fundamental emission level.
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3.54 Test Setup

Radiated Emissions below 30MHz

l | R Antenna
- 3m |

EUT

Metal Full Soldered Ground Plane

=Pl

Spectrum Analyzer ! Receiver

Radiated Emissions from 30MHz to 960 MHz and Emissions from Digital Circuitry

RX Antenna

Metal Full Soldered Ground Plane
oo

Spectrum Analyzer | Receiver

Radiated Emissions from 960 MHz to 1GHz

X Antenna

Metal Full Soldered Ground Plane

==

Spectrum Analyzer | Receiver
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Radiated Emissions from 1GHz to 1.61 GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

Radiated Emissions from 1.61 GHz to 10.60 GHz

RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver
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Radiated Emissions from 10.60 GHz to 18GHz

RX Antenna

| 1-4m

= A

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

Radiated Emissions above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

Note 1: Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated
loop antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.

Note 2: If test distance other than 3m is used, the used test distance will be recorded in test result.

3.5.5 Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible
value has no need to be reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site V01r01, and the result came out

very similar.
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3.5.6 Average Power Spectral Density

Test | Frequency | Emission Level | Emission Limit | Emission Limit | Margin Pol
mode (MHz) (dBuVv/m) (dBm/MHz) (dBuV/m) @) | F | vy
1 6615 53.87 -41.3 53.93 -0.06 Pass H
2 7886 53.88 -41.3 53.93 -0.05 Pass H
3 6412 53.57 -41.3 53.93 -0.36 Pass \Y
4 7956 53.61 -41.3 53.93 -0.32 Pass H
5 6521 53.89 -41.3 53.93 -0.04 Pass H
6 7886 53.78 -41.3 53.93 -0.15 Pass H
7 6412 53.85 -41.3 53.93 -0.08 Pass \%
8 7972 53.78 -41.3 53.93 -0.15 Pass H
9 6614 52.49 -41.3 53.93 -1.44 Pass H
10 7891 53.79 -41.3 53.93 -0.14 Pass H
1 6419 53.53 -41.3 53.93 -0.40 Pass \
12 7980 51.88 -41.3 53.93 -2.05 Pass H
13 6600 53.78 -41.3 53.93 -0.15 Pass H
14 7891 53.52 -41.3 53.93 -0.41 Pass H
15 6427 53.89 -41.3 53.93 -0.04 Pass \%
16 7973 53.91 -41.3 53.93 -0.02 Pass H
17 6599 53.83 -41.3 53.93 -0.10 Pass H
18 7892 53.79 -41.3 53.93 -0.14 Pass H
19 6428 53.88 -41.3 53.93 -0.05 Pass \Y
20 7964 53.79 -41.3 53.93 -0.14 Pass H
21 6414 53.79 -41.3 53.93 -0.14 Pass H
22 7891 53.79 -41.3 53.93 -0.14 Pass H
23 6427 53.78 -41.3 53.93 -0.15 Pass \%
24 7973 53.87 -41.3 53.93 -0.06 Pass H
25 6424 51.71 -41.3 53.93 -2.22 Pass H
26 7890 53.68 -41.3 53.93 -0.25 Pass H
27 6410 53.52 -41.3 53.93 -0.41 Pass \%
28 7972 51.72 -41.3 53.93 -2.21 Pass H
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Radiated Emissions (Fundamental)

Operating Function

Open Mode

Polarization

H for Mode 1, 2,4
V for Mode 3

Test Distance

3m

Mode 1

Mode 2

1 6615.00 53.87

Data:6
) @Buvim) Date: 2024.01-10
833
6.1
FCC_uws_ HanD
S0 /w“ = A
e ~
33
1671
00 G100 6200 G300 G400 600 6600 6700 G800, 600 7000
Froquency (Mikz)
site 03CH20-HY
Condition FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:1000sec
Detector Average
Channel hos
Modulation BPRF
UWB Frame o
HPRF Set # N/A
Payload Length 125
Plane ¥ Open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBu/ dB/m  dB B cm  deg

-0.06 53.93 41.62 35.77 14.56 38.08  ---  --- Average

1 7886.00 53.88

Data:7
) 0B Dote: 2024.01.10
a3
o6
cc_uwe_wano|
504 >
//
3
167
00 7Te00 700 700 7900 @00 Eoh @00 00 A0 8500
Frequency (Miz)
site £03CH20-HY
Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Detector  Average
Channel < chog.
Modulation : BPRF
UWB Frame 0
HPRF Set # N/A
Payload Length :125
Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBuV/m b dbwV/m BV db/m b dB  cm  deg

-0.05 53.93 39.93 37.10 15.94 39.9  ---  --- Average

Mode 3

Mode 4

1 6412.00 53.57

Data:6
) @Buvim) Date: 2024.01-10
833
6.1
FCC_uws_ HanD
S0 P et S
ot .
L L -
333
1671
00 G100 6200 G300 G400 600 6G00 6700 G800, 600 7000
Froquency (Mikz)
site 03CH20-HY
Condition FCC_UWB_HAND 3m 9120>_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:1000sec
Detector Average
Channel hos
Modulation BPRF
UWB Frame o
HPRF Set # N/A
Payload Length 125
Plane Z Open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBu/ dB/m  dB B cm  deg

-0.36 53.93 42.31 34.92 14.32 37.98  ---  --- Average

1 7956.00 53.61

Datar1
) 0B Dote: 2024.01.10
a3
o6
cc_uwe_wano|
504 -
e ,w'/
O
167
00 7Te00 700 700 7e00_ @00 Eoh @00 @00 A0 8500
Frequency (Miz)
site £03CH20-HY
Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec
Detector  Average
Channel < chog.
Modulation : BPRF
UWB Frame 0
HPRF Set # N/A
Payload Length :125
Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBuV/m b dbwV/m BV db/m b dB  cm  deg

-0.32 53.93 39.50 37.22 16.04 39.15  ---  --- Average
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Radiated Emissions (Fundamental)

Operating Function

Open Mode

Polarization

H for Mode 5, 6,8
V for Mode 7

Test Distance

3m

Mode 5

Mode 6

Data:2
1 (@Buvim)

Date: 2024.01-10

FCC_uw_HAND|

e

M\_J

00 6100 6200,

site
Condition

Detector
Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane.
Freq Level
Wiz dBV/m

1 652100 53.89

300 6400 G500 6600, 6700 6800 6900. 7000
Frequency (Miz)

03CH20-HY

FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

Average

chos

BPRF

1

N/A

125

¥ Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

4B dBuV/m  dBuV dB/m  dB  dB  cm deg

-0.04 53.93 42.01 35.44 14.45 38.01  ---  --- Average

site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level

Wiz dBuV/m

1 7886.00 53.78

Data:4
1 (0B Date: 2024-01-10
833
667
FCC_UWB_ HAND
20l — e ——
33
167
500 7600 7700, 7800, 7900. §100. G200, 8300 8400, 8500

8000,
Frequency (Mihz)
£ 03CH20-HY

FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

: Average

£ Cho9.

+BPRF

i1

IN/A

1125

:Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit  Line Level Factor Loss Factor Remark

@B dBuV/m dBWV  d8/m  dB  dB  cm  deg

-0.15 53.93 39.83 37.10 15.94 39.9  ---  --- Average

Mode 7

Mode 8

site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane.
Freq Level
T Mz dBuV/m

1% 6412.00 54.08

Data: 1
1 (@Buvim) Date: 2024.01-10
833
66.7)
1 FCC_uw_HAND|
s00]
/ & T~
A ~ ]
EYSSSS i
167)
00 6100, G200 6300 6400 G500 6600. 6700 6800 6900. 7000
Frequency (Miz)

03CH20-HY
FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

Average

chos

BPRF

1

N/A

125

Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

B dBuV/m  dBWV  dB/m  dB

0.15 53.93 42.82 34.92 14.32 37.98 -~  --- Average

1 7972.00 53.78

P
J e vate 20249110
w3
oa7]
rec_uws,_tawo
saq) e
i .y
BV e
3
161
So 700,776 e Tato G0, wion oaun w00 eoo e500
romuency (i)
site £030H20-HY
Condition FCC_UWB_HAND 3m 91200_02360_231030 HORTZONTAL
 RBW1000.000KHz VBW:3000.000KHz SWT:1000sec
vetector  Average
Chanel < cho9
Modulation <BPRF
UWB Frame i1
HORF Set # /A
Payload Length 1125
Plane :Z Open
Over Linit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
Wiz daV/m @0 dbav/m 6w do/m @ @ en e

-0.15 53.93 39.60 37.29 16.06 39.17  ---  --- Average
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Radiated Emissions (Fundamental)

Operating Function

Open Mode

Polarization

H for Mode 9, 10,12
V for Mode 11

Test Distance

3m

Mode 9

Mode 10

Data:7
) @Buvim) Date: 20240111
833
6.1
FCC_uws_ HanD
S0 T s S
P
)
[N \\
33
167
00 G100 6200 G300 G400 600 6600 6700 G800, 600 7000
Frequency (Miz)
site 03CH20-HY
Condition FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:1000sec
Detector Average
Channel hos
Modulation BPRF
UWB Frame 3
HPRF Set # N/A
Payload Length N/A
Plane ¥ Open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBu/ dB/m  dB B cm  deg
1 6614.00 52.49 -1.44 53.93 40.24 35.77 14.5 38.08 -  --- Average

1 (0B

Date: 20240116

FCC_UWB_ HAND

\_,_._.

500 7600 7700,

site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level
Wiz dBuV/m

1 789100 53.79

7800 7900 G000 100 6200 8300 400, 8500
Frequency (Mihz)
£ 03CH20-HY
FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

: Average

£ Cho9.

+BPRF

i3

IN/A

N/A

:Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit  Line Level Factor Loss Factor Remark

@B dBuV/m dBWV  d8/m  dB  dB  cm  deg

-0.14 53.93 39.69 37.10 16.10 39.10  ---  --- Average

Mode 11

Mode 12

1 6419.00 53.53

Data: 3

) @Buvim) Date: 20240147
833
6.1

FCC_uws_ HanD

S0
g ==
167

00 G100 6200 G300 G400 600 6600 6700 G800, Gaon. 7000

Frequency (Miz)
site 03CH20-HY
Condition FCC_UWB_HAND 3m 9120>_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:1000sec
Detector Average
Channel hos
Modulation BPRF
UWB Frame 3
HPRF Set # N/A
Payload Length N/A
Plane Z Open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBu/ dB/m  dB B cm  deg

-0.40 53.93 42.12 34.94 14.46 37.99  ---  --- Average

1 (0B

Date: 20240117

FCC_UWB_ HAND

500 7600 7700,

site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level

Wiz dBuV/m

1 7980.00 51.88

7800 7900 6000 100 6200 8300 400, 8500
Frequency (Mihz)

£ 03CH20-HY
FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

: Average

£ Cho9.

+BPRF

i3

IN/A

N/A

:Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit  Line Level Factor Loss Factor Remark

@B dBuV/m dBWV  d8/m  dB  dB  cm  deg

-2.05 53.93 37.51 37.32 16.22 39.17  ---  --- Average
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Radiated Emissions (Fundamental)

Polarization H for Mode 13, 14,16
00 P T 500 /‘ e
r A,
A N L \\
B 33.3|
Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORIZONTAL Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORIZONTAL
AR R Rioee sk oo S o
Channel €h05 Channel : Cho9
‘Modulation HPRF ‘Modulation < HPRF
UWB Frame N/A UWSB Frame N/A
HPRF Set # 13 HPRF Set # :13
Payload Length 150 Payload Length :150
Plane Y Open Plane. :Z Open
e W B E ER B E E e e B E R E B e
50.0/ w«""‘ NM&«.,A
,/w/ “"\\
P Te— ]
BT
Condition FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORIZONTAL
oot v oo Lo Rioee sk oo S o

Channel €h05 Channel : Cho9

‘Modulation HPRF ‘Modulation < HPRF

UWB Frame N/A UWSB Frame N/A

HPRF Set # 13 HPRF Set # :13

Payload Length 150 Payload Length :150

Plane Z Open Plane. :Z Open

e W B E ER B E E e e B E R E B e
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Radiated Emissions (Fundamental)

Operating Function

Open Mode

Polarization

H for Mode 17, 18,20
V for Mode 19

Test Distance

3m

Mode 17

Mode 18

1 6599.00 53.83

-0.10 53.93 41.41 35.79 14.70 38.67 ---  --- Average

Data:2 Data:2
) @mavim) Dote: 2024.01.47 ) 0B Dote: 2024.01.17
a2
o511 .
78|
74
oy o6
574 Fecuwe anD) cc_uwe_wano|
500 s S 504 o %WMW\_“\
42,9 .
357“/ N — 333
28|
24
ey 167
71
G100 G200 600 6400 600 600 6700 6a00 6900 7000 00 7Te00 700 700 7900 @00 Eoh 600 00 A0 6500
Froquency (Mikz) Frequency (Miz)
site 03CH20-HY site £03CH20-HY
Condition < FCC_UWB_HAND 3m 91200_02360_231030 HORTZONTAL Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORTZONTAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec < RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec
Detector Average Detector  Average
Channel hos Channel < cho9.
Modulation < HPRF Modulation < HPRF
UWB Frame :N/A UWB Frame N/A
HPRF Set # 15 HPRF Set # 115
Payload Length :150 Payload Length 1150
Plane. :Y Open Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBu/ db/m  dB B cm  deg Wiz dBuV/m  dB dBuV/m dBu/ dB/m  dB  dB  cm  deg
1 7892.00 53.79 -0.14 53.93 39.69 37.10 16.10 39.10  ---  --- Average

Mode 19

Mode 20

Freq Level

MHz dBuV/m

1 6428.00 53.88

ReadAntenna Cable Preamp A/Pos T/Pos
Loss Factor Remark

Over Limit
Linit Line Level Factor

4B dBuV/m  dBuV dB/m  dB  dB  cm deg

-0.05 53.93 42.44 34.96 14.47 37.99  ---  --- Average

Wiz dBuV/m

Freq Level Limit Line Level Factor Loss

1 7964.00 53.79 -0.14 53.93 39.50 37.26 16.19

Dataz 4 Data:s
) @Bavim) Date: 2024.01.47 ) 0B Dote: 2024.01.17
a3 a3
66| o6
cc_uwa_wanD cc_uwe_wano|
500 504 ==
Y
] B ]
33 333
1671 167
0 100 6200 6300 6400 6600 a0 G700 GB00  Gaon 7000 00 7Te00 700 700 7900 @00 Eoh 600 00 A0 8500
Froquency (Mikz) Frequency (Miz)
site 03CH20-HY site £03CH20-HY
Condition FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec < RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec
Detector Average Detector  Average
Channel hos Channel < cho9.
Modulation HPRF Modulation : HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 15 HPRF Set # 115
Payload Length 150 Payload Length 1150
Plane. Z Open Plane. :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos

Factor Remark
@B dBuV/m dBWV  d8/m  dB  dB  cm  deg
39.16 - - Average
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

Radiated Emissions (Fundamental)

Operating Function

Open Mode

Polarization

H for Mode 21, 22,24
V for Mode 23

Test Distance

3m

Mode 21

Mode 22

1 6427.00 53.78

-0.15 53.93 42.35 34.95 14.47 37.99  ---  --- Average

Datazs Dataza
) @Bavim) Date: 2024.01.47 ) 0B Dote: 2024.01.17
a3 a3
66| o6
5 cc_uwa_wanD cc_uwe_wano|
50 T el 500 p—
/ M L ]
3 = 333
1671 167
0 00 6200 6300 G400 6500 a0 G700 GB0o  Gaon 7000 00 a0 700 700 7900 @00 Eoh @00 00 A0 8500
Froquency (Mikz) Frequency (Miz)
site 03CH20-HY site £03CH20-HY
Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORTZONTAL Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec < RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec
Detector Average Detector  Average
Channel hos Channel < cho9.
Modulation HPRF Modulation : HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 21 HPRF Set # 221
Payload Length 0 Payload Length 0
Plane. ¥ Open Plane. :Z Open
Over Limit Readntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBuV/m  db dbaV/m bWV db/m b db  cm  deg Wiz dBuV/m b dbwV/m BV db/m b dB  cm  deg
1 6414.00 53.79 -0.14 53.93 42.39 34.93 14.45 37.98 -  --- Average 1 789100 53.79 -0.14 53.93 39.69 37.10 16.10 39.10  ---  --- Average
Data:3 Data:3
) @Bavim) Date: 2024.01.47 ) 0B Dote: 2024.01.17
a3 a3
66| o6
cc_uwa_wanD cc_uwe_wano|
500 e 500 b
e e S e
o . — —————]
333 T 333
1671 167
0 100 6200 6300 6400 6600 a0 G700 GB00  Gaon 7000 00 7Te00 700 700 7900 G000 B0 @00 00 A0 8500
Froquency (Mikz) Frequency (Miz)
site 03CH20-HY site £03CH20-HY
Condition FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL Condition FCC_UWB_HAND 3m 9120D_02360_231030 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec < RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec
Detector Average Detector  Average
Channel hos Channel < cho9.
Modulation HPRF Modulation : HPRF
UWB Frame N/A UWB Frame N/A
HPRF Set # 21 HPRF Set # 221
Payload Length 0 Payload Length 0
Plane. Z Open Plane. :Z Open
Over Limit Readntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Linit Line Level Factor Loss Factor Remark Freq Level Linit Line Level Factor Loss Factor Remark
Wiz dBuV/m  db dbaV/m bWV db/m b db  cm  deg Wiz dBuV/m b dbwV/m BV db/m b dB  cm  deg
1 7973.00 53.67 -0.06 53.93 39.54 37.29 16.21 39.07  ---  --- Average
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

Radiated Emissions (Fundamental)

Operating Function

Open Mode

Polarization

H for Mode 25, 26,28
V for Mode 27

Test Distance

3m

Mode 25

Mode 26

Data:5
1 (@Buvim)

Date: 2024.01-18

FCC_uw_HAND|

o e

00 6100 6200,

site
Condition

Detector
Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane.
Freq Level
Wiz dBV/m

1 64200 51.71

300 6400 G500 6600, 6700 6800 6900. 7000
Frequency (Miz)

03CH20-HY

FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:1000sec

Average

chos

HPRF

N/A

31

o

¥ Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit Line Level Factor Loss Factor Remark

4B dBuV/m  dBuV dB/m  dB  dB  cm deg

-2.22 53.93 40.29 34.95 14.46 37.99  ---  --- Average

site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level

Wiz dBuV/m

1 7890.00 53.68

Data:4
1 (0B Date: 20240118
833
667
1 FCC_UWB_ HAND
504 e~
/,N.r/
33
167
500 7600 7700, 7800, 7900. §100. G200, 8300 8400, 8500

8000,
Frequency (Mihz)
£ 03CH20-HY

FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

: Average

£ Cho9.

HPRF

N/A

131

0

:Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit  Line Level Factor Loss Factor Remark

@B dBuV/m dBWV  d8/m  dB  dB  cm  deg

-0.25 53.93 39.58 37.10 16.10 39.10  ---  --- Average

Mode 27

Mode 28

1 641000 53.52

Data: 3

) @Buvim) Date: 20240147
833
6.1

FCC_uws_ HanD

S0
333
1671

00 G100 6200 G300 G400 600 6G00 6700 G800, 600 7000

Froquency (Mikz)
site 03CH20-HY
Condition FCC_UWB_HAND 3m 9120>_02360_231030 VERTICAL
RBW:1000.000KHz VBW:3000.000KHzZ SWT:1000sec
Detector Average
Channel chos
Modulation HPRF
UWB Frame N/A
HPRF Set # 31
Payload Length 0
Plane Z Open
Over Limit Readintenna Cable Preamp A/Pos T/Pos
Freq level Limit Line Level Factor Loss Factor Remark
Wiz dBuV/m  dB dBuV/m dBu/ dB/m  dB B cm  deg

-0.41 53.93 42.14 34.92 14.44 37.98  ---  --- Average

site
Condition

Detector

Channel
Modulation
UWB Frame
HPRF Set #
Payload Length
Plane

Freq Level

Wiz dBuV/m

1 7972.00 51.72

Data:4
1 (0B Date: 20240117

833

667
FCC_UWB_ HAND

s00)

T

3

167
500 7600 7700, 7800 7900 6000 G100 6200 8300 8400 8500

8000.
Frequency (Mihz)
£ 03CH20-HY
FCC_UWB_HAND 3m 9120>_02360_231030 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:1.000sec

: Average

£ Cho9.

HPRF

N/A

131

0

:Z Open

Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Linit  Line Level Factor Loss Factor Remark

@B dBuV/m dBWV  d8/m  dB  dB  cm  deg

-2.21 53.93 37.40 37.29 16.20 39.17  ---  --- Average
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samanas. FCC RADIO TEST REPORT Report No. : FR3D2001J

3.5.7 Radiated Emissions (30MHz — 1GHz)

CHO5_Ranging Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 5 Polarization H

Operating Function Open Mode Test Distance 3m
80 Level (dBuVim) Date: 2024-03-25
66.7)

53.3 ’7
40.0—I

1 SWWMWM G
267 3 4
13.3
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_55606_231020_200 HORIZONTAL

: REW:120.000KHz VBW:300.000KHz SWT:0.500sec

Detector : Average

Channel : Ch05
Madulation : BPRF
UWE Frame 01
HPRF Set # N/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 30.00 24.68 -15.32 46.00 33,95 25.81 1.88 35.59 - --- Peak 8.31 ©.ee
2 61.79 31.37 -8.63 40.00 53.87 12.28 1.5 35.55 - --- Peak 8.87 ©.8e
3 130.47 26.48 -17.82 43.50 41.92 17.78 2.13 35.4¢6 --- --- Peak 8.11 ©.ee
4 256.80 25.31 -20.69 46.00 37.97 19.52 2,94 35.21 --- --- Peak 8.89 ©.00
5 745.60 32.71 -13.29 46.00 33.87 28.23 4,91 33.69 --- --- Peak 8.19 ©.ee
6 960.00 35.60 -10.48 46.00 31.71 31.81 5.53 32.93 --- --- Peak 8.28 ©.00

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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samanas. FCC RADIO TEST REPORT Report No. : FR3D2001J

CHO05_Ranging Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 5 Polarization \%

Operating Function Open Mode Test Distance 3m
80 Level (dBuVim) Date: 2024-03-25
66.7)

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CH20-HY
Condition : QP 3m LF_55606_231020_200 VERTICAL

: REW:120.000KHz VBW:300.000KHz SWT:0500sec

Detector : Average

Channel : ChO5
Maodulation : BPRF
UWE Frame 01
HPRF Set # tN/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 61.28 26.64 -13.36 40.60 48.33 12.38 1.49 35.55 -—- --- Peak .87 ©.08
2 129.45 27.83 -15.67 43.50 43,31 17.74 2.13 35.46 -—- --- Peak 8.11 ©.ee
3 182.49 26.31 -17.19 43.50 44,83 15.85 2.50 35.36 -—- --- Peak 8.89 ©.080
4 256.80 24.59 -21.50 46.00 37.16 19.52 2.94 35.21 --- --- Peak 8.9 ©.080
5 424,80 27.58 -18.42 46.80 35.82 22.64 3.75 34.76 --- --- Peak 8.13 ©.0e0
6 848.80 35.53 -10.47 46.00 34.62 28.89 5.16 33.41 --- --- Peak 8.27 ©.8e

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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CH09_Ranging Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 2 Polarization H

Operating Function Open Mode Test Distance 3m
80 Level ({dBuVim) Date: 2024-03-25
66.7

QP

53.3 ’7
40.04‘

5
2 A ‘.W
3
26.7) 4
133
030 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CH20-HY
Condition QP 3m LF_55606_231020_200 HORIZONTAL
: RBW:120.000KHz VBW:300.000KkHz SWT:0500sec
Detector : Average
Channel : Ch09
Modulation : BPRF
UWE Frame :0
HPRF Set # N/A
Payload Len 1125
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2?
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 38.68 26.84 -13.96 40.00 35.69 24.64 1.81 35.59 --- --- Peak 8.29 ©.00
2 63.83 32.76 -7.24 48.@@ 54.58 12.23 1.52 35.55 --- --- Peak 8.86 ©.080
3 156.65 27.95 -15.55 43.5@ 44.83 16.99 2.33 35.41 --- --- Peak 8.18 ©.0e0
4 236.80 25.81 -20.99 46.00 40.41 16.94 2.82 35.25 -—- --- Peak 8.9 ©.0e0
5 834.40 33.17 -12.83 46.00 32.59 28.60 5.14 33.42 --- --- Peak 8.26 ©.00
6 993.20 36.37 -9.63 46.00 34.96 28.97 5.37 33.16 --- --- Peak 8.23 ©.e80

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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CH09_Ranging Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 2 Polarization \%
Operating Function Open Mode Test Distance 3m
80 Level (dBuVim) Date: 2024.03-25
66.7
53.3 ap

40.04‘

SMWWMWM
2 3 4
26.7)
133
030 100. 200. 300. 400. 500. G00. T00. 800. 900. 1000
Frequency (MHz)
Site : 03CH20-HY
Condition : QP 3m LF_55606_231020_200 VERTICAL
: RBW:120.000KHz VBW:300.000KHz SWT:0.500sec
Detector : Average
Channel : Ch09
Madulation : BPRF
UWE Frame :0
HPRF Set # tN/A
Payload Len 1125
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Bux?
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 38.8@ 26.380 -13.7¢ 48.88 35.57 25.81 1.88 35.59 --- --- Peak 8.31 ©.08
2 63.66 28.68 -11.32 48.880 56.42 12.23 1.52 35.55 --- --- Peak 8.86 ©.00
3 129.79 28.87 -15.43 43.58 43.54 17.75 2.13 35.46 --- --- Peak 8.11 ©.00
4 564.80 29.23 -16.77 46.8@0 32.77 26.32 4.38 34.35 --- --- Peak 8.19 ©.00
5 756.80 32.51 -13.49 46.88 32.73 28.29 4.94 33.64 --- --- Peak 8.19 ©.00
6 955.280 36.57 -9.43 46.8@0 32.79 30.95 5.52 32.96 --- --- Peak 8.27 ©.00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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CHO5_Common AoA Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 15 Polarization H

Operating Function Open Mode Test Distance 3m
80 Level (dBuVim) Date: 2024-03-26
66.7

QP

53.3 ’7
4{1.0—I

1 SWWW
267, 2 3 4
13.3
O30 1o0. 200. 300. 400. 500. 500. 700. 800. 900. 1000
Freguency (MHz)
Site 1 03CHZ20-HY
Condition QP 3m LF_B5606_231020_200 HORIZONTAL

: REW:120.000KHz VBW:300.000KHz SWT:0500sec

Detector : Average

Channel : Ch05
Meodulation : HPRF
UWB Frame N/A
HPRF Set # 113
Payload Len 1150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 63.66 33.24 -6.76 49.60 54,98 12.23 1.52 35.55 -—- --- Peak 8.86 ©.080
2 162.89 26.12 -17.38 43.50 42.74 16.32 2.37 35.48 --- --- Peak 8.9 ©.080
3 183.68 26.43 -17.87 43.50 44,17 15.82 2.51 35.36 --- --- Peak 8.9 ©.080
4 233.60 25.58 -20.42 46.00 41.32 16.62 2.80 35.25 --- --- Peak 8.9 ©.080
5 786.40 33.50 -12.50 46.00 33.71 28.89 5.2 33.52 --- --- Peak 8.20 ©.00
6 968.90 35.33 -10.67 46.00 31.44 31.81 5.53 32.93 --- --- Peak 8.28 ©.080

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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Report No. : FR3D2001J

CHO05_Common AoA Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode

Mode 15 Polarization V

Operating Fun

ction Open Mode Test Distance 3m

80 Level ({dBuVim)

Date: 2024-03-26

66.7]

53.3

QP

“

30 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_b5606_231020_200 VERTLCAL
: RBW:120.000KHz VBW:300.000KHz SWT:0.500sec
Detector : Average
Channel : ChO5
Modulation : HPRF
UWB Frame tN/A
HPRF Set # 113
Payload Len 1150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 63.49 30.48 -9.60 49.080 52.15 12.23 1.51 35.55 -—- --- Peak 8.86 ©.08
2 188.71 24.66 -18.84 43.50 48.88 17.22 1.9 35.49 -—- --- Peak 8.89 ©.08
3 128.77 28.26 -15.24 43.50 43,76 17.73 2.12 35.46 -—- --- Peak 8.11 ©.ee
4 658.46 31.25 -14.75 46.80 34.12 26.45 4.62 34.11 -—- --- Peak 8.17 ©.88
5 839.26 35.11 -18.89 46.80 34.28 28.82 5.15 33.41 -—- --- Peak 8.27 ©.88
6 949.66 36.87 -9.93 46.80 32.51 38.77 5.50 32.98 -—- --- Peak 8.27 ©.88

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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CH09_Common AoA Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode Mode 16 Polarization H
Operating Function Open Mode Test Distance 3m
80 Level ({dBuVim) Date: 2024-03-26
66.7
QP
53.3
40.0-————‘| 6
2 3 5 kb
26.7 4
13.3
03{] 100. 200. 300. 400. 500. 600. T00. 800. 900. 1000
Freguency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_55606_231020_200 HORTZONTAL

: RBW:120.000KHz VBW:300.000KHz SWT:0500sec

Detector : Average

Channel : Ch09
Modulation : HPRF
UWE Frame :0
HPRF Set # 113
Payload Len 1150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 30.80 24.56 -15.44 49,60 33.83 25.81 1.8 35.59 -—- --- Peak 8.31 ©.e80
2 64.80 33.84 -6.16 49.80 55.58 12.23 1.52 35.55 --- --- Peak 8.6 ©.00
3 109.85 30.98 -12.52 43.50 47.17 17.25 1.96 35.49 --- --- Peak 8.9 ©.00
4 233.680 24.85 -21.15 46.80 48.59 16.62 2.88 35.25 --- --- Peak .09 .00
5 721.60 33.67 -12.33 46.00 35.16 27.39 4.83 33.83 -—- --- Peak 8.18 ©.08
6 943.20 36.19 -9.81 46.00 33.01 38.45 5.48 33.01 --- --- Peak 8.26 ©.08

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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Report No. : FR3D2001J

CH09_Common AoA Antenna Radiated Emissions (30MHz — 1GHz)

Test Mode

Mode 16

Polarization

\%

Operating Function

Open Mode

Test Distance

3m

80 Level (dBuVim)

Date: 2024-03-26

66.7)

53.3

QP

4{1.0—I

“ N—Wm 1
2 3
26.7
133
030 100. 200, 300. 400. 500. 600. T00. 800. 900. 1000
Frequency (MHz)
Site 1 03CH20-HY
Condition : QP 3m LF_bb606_231020_200 VERTICAL
: RBW:120.000KHz VBW:300.000KHz SWT:0.500sec
Detector : Average
Channel : Ch09
Modulation : HPRF
UWE Frame :0
HPRF Set # 113
Payload Len 1150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 30.51 27.00 -13.00 40.00 36.56 24.73 1.81 35.59 -- --- Peak 8.29 ©.00
2 64.80 29.26 -10.74 49.80 51.00 12.23 1.52 35.55 -- --- Peak 8.6 ©.00
3 128.43 28.87 -15.43 43.50 43,58 17.72 2.12 35.46 -- --- Peak 8.11 ©.ee
4 704.80 32.49 -13.51 46.00 34.78 26.68 4.78 33.92 -- --- Peak 8.17 ©.ee
5 840.00 35.35 -18.65 46.00 34.47 28.86 5.16 33.41 -- --- Peak 8.27 ©.8e8
6 968.80 36.77 -9.23 46.00 32.88 31.e1 5.53 32.93 -- --- Peak 8.28 ©.080

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Peak emission setting: RBW=120kHz; VBW = 300kHz.
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3.5.8 Radiated Emissions (960MHz — 18GHz)

CHO5_Ranging Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 5 Polarization H

Operating Function Open Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60 Level (dBuV/m) Date: 2024-03-21
50.0]
40.0
FCC_UWB_HAND
—! 4
20.0[2—
10.0|
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CH20-HY
Condrtion : FCC_UWB_HAND 3m 9120D_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec
Detector : Average
Channel : Ch05
Modulation : BPRF
UWB Frame 11
HPRF Set # tN/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 981.96 16.82 -3.11 19.93 28.72 3@8.60 5.60 32.83 --- --- Average B.29 -15.56
2 1157.38 18.45 -1.48 19.93 31.73 25.87 6.89 35.70 --- --- Average -9.54 09.00
3 1953.52 27.59 -4.34 31.93 29.78 26.12 7.85 36.08 --- --- Average 0.00 0.00
4 3042.28 30.30 -3.63 33.93 26.75 29.77 9.91 36.13 --- --- Average 0.e8 9.00
5 6520.00 53.80 -0.13 53.93 41.78 35.44 14.59 33.01 --- --- Average 0.00 0.00
6 17992.60 30.84 -3.89 33.93 24.95 42.46 24.57 45.58 --- --- Average -15.56 ©9.00

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) + Aux 2 Factor (dB) = Level (dBuv/m)
(Note: For testitem below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
Example: Corrected Reading: 30.60 (dB/m) + 5.60 (dB) + 28.72 (dBuV) — 32.83 (dB) + 0.29
dB + (-15.56) (dB) = 16.82 (dBuV/m)
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FCC RADIOTEST REPORT Report No. : FR3D2001J

CHO05_Ranging Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode

Mode 5 Polarization V

Operating Function

Open Mode

Test Distance

The test distance between the receiving antenna and the EUT is as following:
3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60

Level (dBuVim) Date: 2024-03-21

50.0

40.0

[P —

FCC_UWB_HAND

- 4
20.0f=—
10.0
0960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : FCC_UWB_HAND 3m 9120D_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec
Pretest 1 #W234398
Channel : Ch05
Modulation : BPRF
UWE Frame i1
HPRF Set # N/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 976.64 16.86 -3.87 19.93 28.60 38.79 5.59 32.85% --- --- Average 8.29 -15.56
2 1158.60 18.3@0 -1.63 19.93 31.57 25.87 6.1@ 35.70 --- --- Average -9.54  0.00
3 1953.14 27.44 -4.49 31.93 29.55 26.12 7.85 36.88 --- --- Average 0.e2 0.00
4 3043.39 38.34 -3.59 33.93 26.78 29.77 9.92 36.13 --- --- Average 0.e2 0.00
5 6587.50 45.35 -8.58 53.93 33.91 35.72 14.68 38.86 --- --- Average g.ee 0.00
6 17992.68 30.75 -3.18 33.93 24.86 42.46 24.57 45.58 --- --- Average -15.56 0.0@

Note 1:
Note 2:
Note 3:
Note 4:
Note 5:
Note 6:

Note 7:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Awerage emission
Awverage emission
#5 is fundamental

setting outside GPS Bands: RBW=1MHz; VBW=3MHz.
setting in GPS bands: RBW=1kHz; VBW=3kHz.
signal.

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Lewel (dBuV/m)
(Note: For testitem below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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CH09_Ranging Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 2 Polarization H

Operating Function Open Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

. Level (dBuVim) Date: 2024-03-21
50.0]
40.0
FCC_UWB_HAND
— 'y
nRY M
20.0-2—
10.0]
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site 1 03CH20-HY
Condition 1 FCC_UWB_HAND 3m 91200_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec
Detector : Average
Channel : Ch09
Modulation : BPRF
UWB Frame 10
HPRF Set # :N/A
Payload Len 1125
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freg Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB om deg dB dB
1 976.40 16.83 -3.190 19.93 28.56 30.81 5.58 32.85 --- --- Average 8.29 -15.56
2 1161.84 18.33 -1.60 19.93 31.61 25.86 6.18 35.79 --- --- Average -9.54 09.ee
3 1951.62 27.72 -4.21 31.93 29.84 26.11 7.85 36.08 --- --- Average 8.00 0.00
4 3048.94 30.25 -3.68 33.93 26.66 29.89 9.93 36.14 --- --- Average @.e0 .00
5 7885.00 53.72 -0.21 53.93 39.61 37.10 16.18 39.99 --- --- Average 2.00 9.00
6 17992.6@ 38.87 -3.86 33.93 24.98 42.46 24.57 45.58 --- --- Average -15.56 0.0e

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Lewel (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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CH09_Ranging Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 2 Polarization V

Operating Function Open Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60, Level (dBuV/m) Date: 2024-03-22
50.0| 5
40,0 \\»’Aﬁ
FCC_UWB_HAND
— 'y
3
20.012—
10.0]
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec
Detector : Average
Channel : Ch09
Modulation : BPRF
UWB Frame :0
HPRF Set # tN/A
Payload Len 1125
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 978.16 16.99 -2.94 19.93 28.80 38.71 5.59 32.84 --- --- Average 0.29 -15.56
2 1159.21 18.4@ -1.53 19.93 31.68 25.86 6.1@ 35.7@ --- --- Average -9.54 @.ee
3 1952.76 27.37 -4.56 31.93 29.48 26.12 7.85 36.08 --- --- Average g.ee @.00
4 3850.05 30.35 -3.58 33.93 26.76 29.80 9.93 36.14 --- --- Average o.ee @.ee
5 7885.8@ 49.96 -3.97 53.93 35.85 37.19 16.18 39.09 --- --- Average g.ee @.ee
6 17985.20 3@.88 -3.85 33.93 25.84 42.41 24.56 45.57 --- --- Average -15.56 .00

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Lewel (dBuV/m)
(Note: For testitem below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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CHO5_Common AoA Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 15 Polarization H

Operating Function Open Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60, Level {dBuV/m) Date: 2024-03-23
50.0
5
0.0 \W,AW
FCC_UWB_HAND
! 4
30.0
i WM
20.02—
10.0]
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site :03CH20-HY
Condition : FCC_UWB_HAND 3m 9120D_02360_231030 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec

Detector : Average

Channel : Ch05
Modulation : HPRF
UWB Frame :N/A
HPRF Set # 113
Payload Len 1150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuVv dB/m dB dB cm deg dB dB
1 977.48 16.84 -3.89 19.93 28.82 30.75 5.59 32.85 --- --- Average 8.29 -15.56
2 1159.82 18.38 -1.55 19.93 31.66 25.86 6.18 35.7@ --- --- Average -9.54 ©0.00
3 1955.80 27.35 -4.58 31.93 29.46 26.13 7.85 36.09 --- --- Average 0.0 ©.00
4 3042.28 30.27 -3.66 33.93 26.72 29.77 9.91 36.13 --- --- Average 0.00 .00
5 6490.00 45.67 -8.26 53.93 33.80 35.32 14.55 38.0e --- --- Average 0.0 ©.00
6 18000.00 30.60 -3.33 33.93 24.68 42.58 24.57 45.59 --- --- Average -15.56 9.8

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)
Example: Distance extrapolation factor = 20log (0.5m/3m) = -15.56 (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) + Aux 2 Factor (dB) = Level (dBuV/m)
(Note: For testitem below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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CHO05_Common AoA Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 15 Polarization V

Operating Function Open Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

50 Level (dBuVim) Date: 2024-03-23
50.0]
40.0
FCC_UWB_HAND
o s
o EW"W/ W
20.0[2—
10.0
960 3000. 5000. T000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site : 03CHZ20-HY
Condition : FCC_UWEB_HAND 3m 91200_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec
Detector : Average
Channel : Ch05
Modulation : HPRF
UWB Frame N/A
HPRF Set # 113
Payload Len 150
Plane : Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuVv dB/m dB dB cm deg dB dB
1 976.88 17.e4 -2.89 19.93 28.78 38.79 5.59 32.85 --- --- Average 8.29 -15.56
2 1159.82 18.34 -1.59 19.93 31.62 25.86 6.18 35.70 --- --- Average -9.54 .00
3 1955.80 27.36 -4.57 31.93 29.47 26.13 7.85 36.09 --- --- Average .00 .00
4 3848.94 3@.31 -3.62 33.93 26.72 29.8@ 9.93 36.14 --- --- Average .00 8.00
5 6422.50 52.99 -0.94 53.93 41.58 34.94 14.46 37.99 --- --- Average .00 8.00
6 18000.00 30.46 -3.47 33.93 24.54 42.590 24.57 45.59 --- --- Average -15.56 .00

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Lewel (dBuV/m)
(Note: For testitem below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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CH09_Common AoA Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 16 Polarization H

Operating Function Open Mode

The test distance between the receiving antenna and the EUT is as following:
Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and
0.5 m for other frequency ranges.

60 Level (dBuVim) Date: 2024-03-22
5
50.0]
40.0|
FCC_UWB_HAND
— 4
30.0 3 | W
20.0p7—
10.0
0960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000.18000
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : FCC_UWB_HAND 3m 9120D0_02360_231030 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec
Detector : Average
Channel : ChO%
Modulation : HPRF
UWB Frame 10
HPRF Set # 113
Payload Len 1150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux?
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuv dB/m dB dB om deg dB dB
1 984.36 16.88 -3.85 19.93 28.77 38.59 5.61 32.82 --- --- Average 08.29 -15.56
2 1157.99 18.34 -1.59 19.93 31.62 25.87 6.89 35.78@ --- --- Average -9.54 0.00
3 1867.64 27.60 -4.33 31.93 3@.38 25.58 7.68 36.04 --- --- Average g.0¢ 0.00
4 3033.40 30.27 -3.66 33.93 26.76 29.73 9.90 36.12 --- --- Average 0.e2 0.00
5 7975.88 53.66 -0.27 53.93 39.32 37.30 16.21 39.17 --- --- Average 0.e2 0.00
6 17985.28 30.55 -3.38 33.93 24.71 42.41 24.56 45.57 --- --- Average -15.56 0.0@

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Note 5: Average emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

Note 6: #5 is fundamental signal.

Note 7:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Lewel (dBuV/m)
(Note: For test item below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)

TEL : 886-3-327-0868 Page Number : 60 of 86
FAX : 886-3-327-0855 Issue Date : May 28, 2024
Report Template No.: BU5-FR15F Version 1.0 Report Version : 03




samanas. FCC RADIO TEST REPORT Report No. : FR3D2001J

CH09_Common AoA Antenna Radiated Emissions (960MHz — 18GHz)

Test Mode Mode 16 Polarization V

Operating Function Open Mode

The test distance between the receiving antenna and the EUT is as following:

Test Distance 3m for 1.61 GHz ~ 10.60 GHz frequency range, 1 m for 1GHz ~ 1.61 GHz, and

0.5 m for other frequency ranges.

60 Level (dBuV/m) Date: 2024-03-23
50.0]
5
40.0 L/M"'
FCC_UWB_HAND
—‘ ]
30.0]
i M
20.0[-2—
10.0
960 3000. 5000. 7000. 9000. 11000. 13000. 15000. 17000. 18000
Frequency (MHz)
Site : 03CHZ20-HY
Condition : FCC_UWB_HAND 3m 91200_02360_231030 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:7.500sec
Detector : Average
Channel : Ch09
Modulation : HPRF
UWB Frame :0
HPRF Set # 113
Payload Len 1150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 983.92 16.96 -2.97 19.93 28.83 30.61 5.61 32.82 --- --- Average @.29 -15.56
2 116@8.43 18.34 -1.59 19.93 31.62 25.86 6.18 35.7@ --- --- Average -9.54 0.00
3 1954.66 27.39 -4.534 31.93 29.5@ 26.13 7.85 36.69 --- --- Average 0.06 ©.00
4 3841.17 30.31 -3.62 33.93 26.77 29.76 9.91 36.13 --- --- Average 9.00 @.00
5 7975.00 43.99 -9.94 53.93 29.65 37.30 16.21 39.17 --- --- Average 0.00 @.08
6 17992.60 30.49 -3.44 33.93 24.60 42.46 24.57 45.58 --- --- Average -15.56 ©@.ea

Note 1:
Note 2:
Note 3:
Note 4.
Note 5:
Note 6:

Note 7:

“>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Awerage emission setting outside GPS Bands: RBW=1MHz; VBW=3MHz.

Awverage emission setting in GPS bands: RBW=1kHz; VBW=3kHz.

#5 is fundamental signal.

. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux Factor (dB) = Lewel (dBuV/m)
(Note: For testitem below 1GHz, Aux = Filter loss; Aux 2 = Distance extrapolation factor)
(Note: For test item above 1GHz, Aux = Distance extrapolation factor; Aux 2 = 0, which means
the measuring units are not connecting to the Filter)
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3.5.9 Radiated Emissions (1164MHz — 1240MH2z)

CHO5_Ranging Antenna Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 5 Polarization H
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-21
43.3
26.7
10.0 UWB_GPS
gpdaloy AT A A g SRR - Wil
-6.7
-23.3
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_231030 HORTZ ONTAL

: REW:1.000KHz VBEW:3.000KHz SWT:40.000sec

Detector : Peak

Channel : ChO5
Madulation : BPRF
UWE Frame 01
HPRF Set # N/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1164.99 -8.37 -18.3@ 9.93 3.35 25.84 6.11 35.71 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 =9.93dBuV/m.
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Report No. : FR3D2001J

CHO5_Ranging Antenna Radiated Emissions (1164MHz — 1240MHz)
Test Mode Mode 5 Polarization V
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-21
43.3
26.7
10.0 UWB_GPS
. 4 A, AT Pt TS P bl
6.7
-23.3
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel : Ch05
Modulation : BPRF
UWB Frame 01
HPRF Set # IN/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1164.38 -8.43 -18.36 9.93 3.33 25.84 6.11 35.71 --- --- Peak
Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuVv/m.

TEL : 886-3-327-0868
FAX': 886-3-327-0855
Report Template No.: BU5-FR15F Version 1.0

Page Number
Issue Date
Report Version

: 63 of 86
: May 28, 2024
103
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CH09_Ranging Antenna Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 2 Polarization H
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-22
43.3
26.7
100 UWB_GPS
4
A st gl A s g A Pt b e At TS i Y
-6.7
-23.3
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_231030 HORTZONTAL

: REW:1.000KHz VBEW:3.000KHz 5WT:40.000sec

Detector : Peak

Channel : Ch09
Modulation : BPRF
UWE Frame :0
HPRF Set # N/A
Payload Len 1125
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1168.26 -08.82 -18.75 9.93 2.94 25.83 6.12 35.71 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 =9.93dBuV/m.
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CH09 _Ranging Antenna Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 2 Polarization \%
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-22
43.3
26.7
10.0 UWB_GPS
1
B N bt bbby el b T e st b e
6.7
-233
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_GPS 3m 9120D_02360_231030 VERTICAL

: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec

Detector : Peak

Channel : Ch09
Madulation : BPRF
UWB Frame :0
HPRF Set # TN/A
Payload Len 1125
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1171.37 -8.79 -18.72 9.93 2.98 25.81 6.13 35.71 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 =9.93dBuVv/m.
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CHO05_Common AoA Antenna Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 15 Polarization H
Operating Function Open Mode Test Distance 3m
60 Level {(dBuVim) Date: 2024-03-22
43.3
26.7
10.0 UWB_GPS
:
. by - Pty ity gt T e ol e ottt
6.7
-23.3
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_231030 HORIZONTAL

: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec

Detector : Peak

Channel : Ch05
Modulation : HPRF
UWB Frame N/A
HPRF Set # 113
Payload Len 1150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1186.88 -8.68 -18.61 9.93 3.11 25.75 6.17 35.71 --- --- Peak

Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 =9.93dBuV/m.

TEL : 886-3-327-0868 Page Number : 66 of 86

FAX : 886-3-327-0855 Issue Date : May 28, 2024
Report Template No.: BU5-FR15F Version 1.0 Report Version : 03



SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

CHO05_Common AoA Antenna Radiated Emissions (1164MHz — 1240MHz)

Test Mode Mode 15

Polarization

V

Operating Function

Open Mode

Test Distance

3m

g Leve! (dBuVim)

Date:

2024-03-22

433

26.7)

10.0

UWB_GPS

WWWWWWWMWMWWMWW
-6.7
-23.3
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : UWB_GPS5 3m 9120D0_02360_231030 VERTICAL
: REW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Detector : Peak
Channel : Ch05
Modulation : HPRF
UWE Frame TN/A
HPRF Set # 113
Payload Len : 150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1178.54 -8.59 -1@.52 9.93 3.17 25.82 6.13 35.71 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4.
Note 5:

“>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Awerage emission setting: RBW=1kHz; VBW=3kHz.

E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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FCC RADIOTEST REPORT

Report No. : FR3D2001J

CH09_Common AoA Antenna Radiated Emissions (1164MHz — 1240MHz)
Test Mode Mode 16 Polarization H
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-23
433
26.7)
10.0 UWB_GPS
4
[Pttt Sk e et L b
6.7
-23.3
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_231030 HORTZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel : Ch09
Modulation : HPRF
UWE Frame :0
HPRF Set # :13
Payload Len : 150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dB/m dB dB cm deg
1 1174.41 -8.71 -18.64 9.93 3.86 25.80 6.14 35.71 --- --- Peak
Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuVv/m.
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SPORTON LAB.
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Report No. : FR3D2001J

CH09 _Common AoA Antenna Radiated Emissions (1164MHz — 1240MHz)
Test Mode Mode 16 Polarization V
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024.03-23
43.3
26.7
10.0 UWB_GPS
v . et byt gt s gyt
6.7
-23.3
401164 1170. 1180. 1190. 1200. 1210. 1220. 1230. 1240
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120b_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel 1 Ch09
Modulation : HPRF
UWE Frame :0
HPRF Set # :13
Payload Len 1150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1164.23 -8.83 -9.96 9.93 3.73 25.84 6.11 35.71 --- --- Peak
Note 1: “>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 =9.93dBuVv/m.
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SPORTON LAB.

FCC RADIOTEST REPORT

Report No. : FR3D2001J

3.5.10 Radiated Emissions (1559MHz — 1610MHz)

CHO5_Ranging Antenna Radiated Emissions (1559MHz — 1610MHz)

60

Test Mode Mode 5 Polarization H
Operating Function Open Mode Test Distance 3m
Level (dBuVim) Date: 2024-03-21

43.3

26.7

10.0

UWB_GPS

-6.7
-23.3
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : UWB_GPS 3m 9120D_02360_231030 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel : Ch05
Modulation : BPRF
UWE Frame 01
HPRF Set # N/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1588.89 -0.73 -18.66 9.93 2.66 25.42 7.88 35.89 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4:

“>20dB” means spurious emission levels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 =9.93dBuV/m.
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CHO05_Ranging Antenna Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 5 Polarization \%
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-21
433
26.7)
10.0 UWB_GPS
1
P A i o vttt At vl sty ]
-6.7
-23.3
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_GPS 3m 9120D_02360_231030 VERTICAL

: RBW:1.000KHz VEW:3.000KHz 5WT:40.000sec

Detector : Peak

Channel : Ch05
Modulation : BPRF
UWE Frame 01
HPRF Set # NAA
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1684.39 -1.16 -11.69 9.93 2.21 25.41 7.12 35.9@ --- --- Peak

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuVv/m.
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CH09_Ranging Antenna Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 2 Polarization H
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-22
43.3
26.7)
100 UWB_GPS
1
Al gl A A ALY Ah S AU ki
6.7
-23.3
401559 1570. 1580. 1590, 1600. 1610
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : UWB_GPS5 3m 9120D0_02360_231030 HORTZONTAL
: REW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Detector : Peak
Channel : Ch09
Modulation : BPRF
UWB Frame 10
HPRF Set # N/A
Payload Len 1125
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1591.39 -8.94 -16.87 9.93 2.44 25.42 7.89 35.89 --- --- Peak

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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CH09_Ranging Antenna Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 2 Polarization \%
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-22
43.3
26.7)
10.0 UWB_GPS
1
e P Al o ot A M Rt bt bt T e e b
6.7
-23.3
401559 1570. 1580. 1590, 1600. 1610
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : UWB_GPS5 3m 9120D0_02360_231030 VERTICAL
: REW:1.000KHz VBW:3.000KHz 5WT:40.000sec
Detector : Peak
Channel : Ch09
Madulation : BPRF
UWB Frame :0
HPRF Set # TN/A
Payload Len 1125
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1583.33 -0.98 -18.91 9.93 2.48 25.43 7.87 35.88 --- --- Peak

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

Note 5: E (dBuv/m) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 =9.93dBuVv/m.

TEL : 886-3-327-0868 Page Number : 73 of 86

FAX : 886-3-327-0855 Issue Date : May 28, 2024
Report Template No.: BU5-FR15F Version 1.0 Report Version : 03



SPORTON LAB.

FCCRA

DIOTEST REPORT

Report No. : FR3D2001J

CHO5_Common AoA Antenna Radiated Emissions (1559MHz — 1610MHz)

60

Test Mode Mode 15 Polarization H
Operating Function Open Mode Test Distance 3m
Level (dBuVim) Date: 2024-03-22

433

26.7|

10.0

UWB_GPS

A e o B T g e e
6.7
-23.3
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : UWB_GPS 3m 9120D_02360_231030 HORIZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel : Ch05
Modulation : HPRF
UWE Frame N/A
HPRF Set # 113
Payload Len : 150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1577.41 -1.87 -11.e@ 9.93 2.30 25.45 7.86 35.88 --- --- Peak

Note 3:

Note 5:

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.

E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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Report No. : FR3D2001J

CHO5_Common AoA Antenna Radiated Emissions (1559MHz — 1610MHz)
Test Mode Mode 15 Polarization \%
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-22
43.3
26.7)
10.0 UWB_GPS
4
v proeheptcin o ettt ittt et b i
-6.7
-233
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120b_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel : ChO5
Modulation : HPRF
UWE Frame TN/A
HPRF Set # :13
Payload Len : 150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1577.62 -8.93 -16.86 9.93 2.45 25.44 7.86 35.88 --- --- Peak
Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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FCC RADIOTEST REPORT

Report No. : FR3D2001J

CH09_Common AoA Antenna Radiated Emissions (1559MHz — 1610MHz)
Test Mode Mode 16 Polarization H
Operating Function Open Mode Test Distance 3m
60 Level (dBuVim) Date: 2024-03-23
43.3
26.7)
10.0 UWB_GPS
1
R g gl Y gyt ot ot el
6.7
-23.3
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site : 03CH20-HY
Condition : UWB_6PS 3m 9120D_02360_231030 HORTZONTAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel : Ch09
Modulation : HPRF
UWB Frame 10
HPRF Set # 113
Payload Len 1150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1583.87 -1.19 -11.12 9.93 2.19 25.43 7.87 35.88 ---  --- Peak
Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Note 4: Average emission setting: RBW=1kHz; VBW=3kHz.
Note 5: E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuV/m) = -85.3 + 95.23 = 9.93dBuV/m.
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CH09_Common AoA Antenna Radiated Emissions (1559MHz — 1610MHz)

Test Mode Mode 16 Polarization \%
Operating Function Open Mode Test Distance 3m
Level (dBuVim) Date: 2024-03-26

60

433

26.7

10.0

UWB_GPS

6.7
-23.3
401559 1570. 1580. 1590. 1600. 1610
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : UWB_GPS5 3m 91200_02360_231030 VERTICAL
: RBW:1.000KHz VBW:3.000KHz SWT:40.000sec
Detector : Peak
Channel : Ch09
Madulation : HPRF
UWE Frame :0
HPRF Set # 113
Payload Len : 150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg
1 1583.28 -1.14 -11.67 9.93 2.24 25.43 7.87 35.88 --- --- Peak

Note 1:
Note 2:
Note 3:
Note 4.
Note 5:

“>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
“N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)
Measurement receive antenna polarization: H (Horizontal), V (Vertical)
Awerage emission setting: RBW=1kHz; VBW=3kHz.

E (dBuvm) = EIRP Limit (dBm) + 95.23. E(dBuVv/m) = -85.3 + 95.23 =9.93dBuV/m.
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3.5.11 Radiated Emissions (18GHz — 40GHz)

CHO5_Ranging Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 5 Polarization H
Operating Function Open Mode Test Distance 0.5m
86.99 Level (dBuVim) Date: 2024-03-25
T2.5]
58.0
43.5]

FCC_UWB_HAND

29.0 1

14.5

18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site : 03CH20-HY
Condition :FCC_UWB_HAND Im SHF HORN 1224_230710 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec

Detector : Average

Channel : ChO5
Modulation : BPRF
UWB Frame 01
HPRF Set # tN/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 39658.8@ 25.14 -8.79 33.93 42.46 45.38 9.26 56.32 --- --- Average -15.56 ©.00

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)
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CHO5_Ranging Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 5 Polarization \%
Operating Function Open Mode Test Distance 0.5m
86.99 Level {dBuVim) Date: 2024-03-25
T2.5
58.0
43.5

FCC_UWB_JHAND

200 1

WWMW%WMW\/

14.5
0180{]0 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF HORN 1224 230710 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec
Detector : Average
Channel : ChO5
Modulation : BPRF
UWE Frame 01
HPRF Set # tN/A
Payload Len 1125
Plane 1Y Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 39650.00 25.84 -8.@9 33.93 43.16 45.30 9.26 56.32 --- --- Average -15.56 ©.e0

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Lewel (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)
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CH09_Ranging Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 2 Polarization H
Operating Function Open Mode Test Distance 0.5m
86.99 Level ({dBuVim) Date: 2024-03-25
T2.5
58.0

43.5)

FCC_UWB |[HAND

20.0
1

14.5]

18000 21000. 23000. 25000. 27000, 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF HORN 1224230710 HORIZONTAL

: REW:1000.000KHz VBEW:3000.000KHz 5WT:11.000sec

Detector : Average

Channel : Ch09
Modulation : BPRF
UWE Frame :0
HPRF Set # N/A
Payload Len 1125
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 39650.80 24.23 -9.70 33.93 41.55 45.3@ 9.26 56.32 --- --- Average -15.56 9.0

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Lewel (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)
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CH09_Ranging Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 2 Polarization \%
Operating Function Open Mode Test Distance 0.5m
86.99 Level ({dBuVim) Date: 2024-03-25
T2.5
58.0
43.5

FCC_UWB_|HAND

WWWWWWW

29.0

14.5

0

18000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site : 03CHZ20-HY
Condition : FCC_UWB_HAND 1m SHF HORN 1224230710 VERTICAL

: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec

Detector : Average

Channel : Ch09
Madulation : BPRF
UWE Frame :0
HPRF Set # N/A
Payload Len 1125
Plane : Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 39650.80 24.91 -9.82 33.93 42.23 45.3@ 9.26 56.32 --- --- Average -15.56 9.0

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Lewel (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)
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CHO05_Common AoA Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 15 Polarization H
Operating Function Open Mode Test Distance 0.5m
86.99 Level ({dBuVim) Date: 2024-03-25
T2.5
58.0

43.5]

FCC_UWB_|HAND

200
1

14.5]

0

18000 21000. 23000. 25000. 27000, 29000. 31000, 33000, 35000. 37000. 40000
Freguency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF HORN 1224_230710 HORIZONTAL

: REW:1000.000KHz VBEW:3000.000KHz 5WT:11.000sec

Detector : Average

Channel : ChO5
Modulation : HPRF
UWE Frame N/A
HPRF Set # 113
Payload Len 1150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 39650.00 24.11 -9.82 33.93 41.43 45.30 9.26 56.32 --- --- Average -15.56 ©.e0

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

. Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Level (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)
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CHO5_Common AoA Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 15 Polarization \%
Operating Function Open Mode Test Distance 0.5m
86.99 Level {dBuVim) Date: 2024-03-25
T2.5)
58.0
43.5

FCC_UWB_|HAND

29.0 5
14.5
018000 21000. 23000. 25000. 27000, 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site 1 03CHZ20-HY
Condition : FCC_UWB_HAND 1m SHF HORN 1224 230710 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz 5WT:11.000sec
Detector : Average
Channel : ChO5
Maodulation : HPRF
UWE Frame tN/A
HPRF Set # 013
Payload Len 1150
Plane 1 Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux Bux?
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV  dB/m dB dB cm deg dB dB
1 39636.00 25.53 -8.40 33.93 42.87 45.3@ 9.26 56.34 --- --- Average -15.56 ©.e0

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Lewel (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)
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CH09_Common AoA Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 16 Polarization H
Operating Function Open Mode Test Distance 0.5m
86.99 Level ({dBuVim) Date: 2024-03-25
T2.5
58.0

43.5)

FCC_UWB |[HAND

20.0
1

14.5]

18000 21000. 23000. 25000. 27000, 29000. 31000. 33000. 35000. 37000. 40000
Frequency (MHz)
Site : 03CH20-HY
Condition : FCC_UWB_HAND 1m SHF HORN 1224230710 HORIZONTAL

: RBW:1000.000KHz VBW:3000.000KHz 5WT:11.000sec

Detector : Average

Channel : Ch09
Maodulation : HPRF
UWE Frame :0
HPRF Set # 113
Payload Len : 150
Plane :Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 39650.80 24.13 -9.80 33.93 41.45 45.3@ 9.26 56.32 --- --- Average -15.56 9.0

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Lewel (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)

TEL : 886-3-327-0868 Page Number : 84 of 86
FAX : 886-3-327-0855 Issue Date : May 28, 2024
Report Template No.: BU5-FR15F Version 1.0 Report Version : 03



samanas. FCC RADIO TEST REPORT Report No. : FR3D2001J

CH09_Common AoA Antenna Radiated Emissions (18GHz — 40GHz)

Test Mode Mode 16 Polarization \%
Operating Function Open Mode Test Distance 0.5m
86.99 Level ({dBuVim) Date: 2024.03-25
T2.5
58.0
43.5

FCC_UWB_JHAND

29.0
1

14.5
018000 21000. 23000. 25000. 27000. 29000. 31000. 33000. 35000. 37000, 40000
Frequency (MHz)
Site : 03CHZ20-HY
Condition : FCC_UWB_HAND 1m SHF HORN 1224230710 VERTICAL
: RBW:1000.000KHz VBW:3000.000KHz SWT:11.000sec
Detector : Average
Channel : ChO9
Modulation : HPRF
UWE Frame :0
HPRF Set # 013
Payload Len 1150
Plane : Z Open
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Aux  Aux2
Freq Level Limit Line Level Factor Loss Factor Remark Factor Factor
MHz dBuV/m dB dBuV/m dBuV dB/m dB dB cm deg dB dB
1 39658.88 24.22 -9.71 33.93 41.54 45,39 9.26 56.32 -—- --- Average -15.56 ©.00

Note 1: “>20dB” means spurious emission lewvels that exceed the level of 20 dB below the applicable limit.
Note 2: “N/F” means Nothing Found spurious emissions (No spurious emissions were detected.)

Note 3: Measurement receive antenna polarization: H (Horizontal), V (Vertical)

Note 4: Average emission setting: RBW=1MHz; VBW=3MHz.

Note 5:
. Distance extrapolation factor = 20 log (test distance [X m]/specific distance [3 m]) (dB)

+  Corrected Reading: Antenna Factor (dB/m) + Cable Loss (dB) + Read Lewel (dBuV) - Preamp
Factor (dB) + Aux (dB) + Aux 2 (dB) = Lewel (dBuV/m)
(Note: Aux = Distance extrapolation factor; Aux 2 =0, which means the measuring units are not
connecting to the Filter)
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4 Test Equipment and Calibration Data

Instrument | Brand Name Model No. Serial No. [Characteristics Callé);tz;tlon Test Date Due Date Remark
EMI Test Keysight | N9O38BA(MXE) | MY54130085 N/A Oct, 06, 2023 | 2™ 10202471 ) 05, 00| | ECIAON
Receiver €ysig (MXE) ct- 50, Mar. 26, 2024 | =" °° (03CH20-HY)

Loop Ant Rohde & HFH2-22 100488 9 kHz~30 MHz | Sep. 12, 2023 Jan. 10, 2024~ Sep. 11, 2024 Radiation

oOpANtenna | g o ars - z Z | 9€P- 14, Mar. 26, 2024 |>¢P- (03CH20-HY)

. Control Turn Jan. 10, 2024~ Radiation
Controller ChainTek EMLO00 NA liable gAntMast]  NA Mar, 26, 2024 NA (03CH20-HY)
Ant Mast ChainTek MBS-520-1 NA 1m~4 NA Jan. 10, 2024~ NA Radiation
nenna as ainte e m-am Mar. 26, 2024 (03CH20-HY)
Turn Tabl ChainTek T-200-S-1 NA 0~360 De NA Jan. 10, 2024~ NA Radiation
urn fabe ante e gree Mar. 26, 2024 (03CH20-HY)
Signal Anal Keysigh N9010B MY 60240520 N/A Dec. 12, 2023 Jan. 10, 2024~ Dec. 11, 2024 Radiation
'gnal Analyzer|  Keysight c 15 Mar. 26, 2024 |~°C (03CH20-HY)
Bilog Antenna TES 6111D8(L:§(I)_802Nl 55606 & 08 | 30MHz~1GHz | Oct. 20, 2023 Jan. 10, 2024~ Oct. 19, 2024 Radiation
9 EQ OIN.OB - Mar. 26, 2024 | C" = (03CH20-HY)
SCHWARZBE Jan. 10, 2024~ Radiation
Horn Antenna oK BBHA 9120 D 02360 1GHz-18GHz | Oct. 30,2023 | \\ = 26, 2024 Oct. 29, 2024 (03CH?0-HY)
Amplifi EMCI EMC118A45SE 980792 NA Nov. 13, 2023 Jan. 10, 2024~ Nov. 12, 2024 Radiation
mpitier ov. 13, Mar. 26, 2024 |"\°V - (03CH20-HY)
HUBER + 519229/2,8040 Jan. 10, 2024~ Radiation
RF Cable SUHNER | SUCOFLEX 102 |5 /5'g04007/ NA Jan. 18,2023 | | 16, 2024 Jan. 17, 2024 (03CH20-HY)
HUBER + 519229/2,8040 Jan. 17, 2024~ Radiation
RF Cable SUHNER | SUCOFLEX 102 |5 ena007/0 NA Jan. 17,2024 | oo 5004 |JaN- 16,2025 (03CH20-HY)
Jan. 10, 2024~ Radiation
Hygrometer TECPEL DTM-303B TP200728 N/A Mar. 28, 2023 Mar. 26, 2024 Mar. 27, 2024 (03CH20-HY)
¢ di NI N N Jan. 10, 2024~ N Radiation
Softw are Audix A RK-002156 A A Mar. 26, 2024 A (03CH20-HY)
AC Pow er Conduction
Source ACPOWER AFC-11003G | F317040033 N/A NA Apr. 10, 2024 NA (CO07-HY)
Rohde & Conduction
Softw are Schw ary EMC32 V10.30 NA NA NA Apr. 10, 2024 NA (CO07-HY)
. SCHWARZBE 9561-F Conduction
Pulse Limiter oK VTSD 9561-F N NOO373 9kHz-200MHz | Oct. 20, 2023 | Apr. 10, 2024 |Oct. 19, 2024 (CO07-HY)
HUBER + Conduction
RF Cable SUHNER RG 214/U 1358175 9kHz~30MHz | Mar. 14, 2024 | Apr. 10, 2024 |Mar. 13, 2025 (CO07-HY)
Tw o-Line Conduction
V-Netw ork TESEQ NNB 51 45051 NA Mar. 10, 2024 | Apr. 10, 2024 |Mar. 09, 2025 (CO07-HY)
Four-Line Conduction
V-Netw ork TESEQ NNB 52 36122 NA Mar. 07, 2024 | Apr. 10, 2024 |Mar. 06, 2025 (CO07-HY)
EMI Test Rohde & Conduction
Receiver Schw arz ESR3 102317 9kHz~3.6GHz | Sep. 20, 2023 | Apr. 10, 2024 [Sep. 19, 2024 (CO07-HY)
EMI Test Rohde & Conduction
Receiver Schw arz ESCI7 100724 9kHz~7GHz | Feb. 24, 2023 | Apr. 10, 2024 |Feb. 23, 2024 (COO7-HY)
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Appendix A. AC Conducted Emission Test Results
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EUT Information

Report NO : 3D2001
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m -
° T CISPR22-A A F
E 50_‘ e - PR cerE el el L
g __’ B S-SV SO SR H
3
40+
T
307
s < ¢
4
20+
10T
0 } } } +— } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.152835 30.78 55.84 25.06 | L1 OFF 19.9
0.152835 48.16 65.84 17.68 | L1 OFF 19.9
0.163680 27.12 55.28 28.16 | L1 OFF 19.9
0.163680 46.30 65.28 18.98 | L1 OFF 19.9
0.195000 20.04 53.82 33.78 | L1 OFF 19.9
0.195000 35.20 63.82 28.62 | L1 OFF 19.9
0.442500 17.92 47.02 29.10 | L1 OFF 19.9
0.442500 23.98 57.02 33.04 | L1 OFF 19.9
0.663000 22.01 46.00 23.99 | L1 OFF 19.9
0.663000 26.50 56.00 29.50 | L1 OFF 19.9
2.815170 22.88 46.00 23.12 | L1 OFF 20.0
2.815170 26.43 56.00 29.57 | L1 OFF 20.0
12.551280 22.92 50.00 27.08 | L1 OFF 20.1
12.551280 27.08 60.00 3292 | L1 OFF 20.1




EUT Information

Report NO : 3D2001
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
100 T
0T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m [
= R SISPR22-A / F
E 50% g PP cove Slteraln Y
[3) B ST U VO SOV SO SOV SN ST H
3 7 4
01 @
30¢
4
1 ¢ &
L 4
201 *
10T
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.151688 30.78 55.91 25.13 | N OFF 19.9
0.151688 48.34 65.91 1757 | N OFF 19.9
0.174750 26.78 54.73 27.95 | N OFF 19.9
0.174750 44.16 64.73 20.57 | N OFF 19.9
0.205710 23.94 53.38 29.44 | N OFF 19.9
0.205710 39.59 63.38 23.79 | N OFF 19.9
0.547710 16.63 46.00 29.37 | N OFF 19.9
0.547710 22.10 56.00 33.90 | N OFF 19.9
0.613680 21.21 46.00 2479 | N OFF 19.9
0.613680 25.01 56.00 30.99 | N OFF 19.9
0.694500 16.65 46.00 29.35 | N OFF 19.9
0.694500 23.00 56.00 33.00 | N OFF 19.9
2.768100 22.97 46.00 23.03 | N OFF 20.0
2.768100 26.33 56.00 29.67 | N OFF 20.0
12.657210 23.16 50.00 26.84 | N OFF 20.1
12.657210 27.64 60.00 32.36 | N OFF 20.1

——THE END———
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